€SP

ES12-12MM/ES12-25MM
ES12-12ES/ES12-25DM

Electric Pallet Stacker

F RN

=z

Parts Manual

3K

Part No.508000000516

V2 07/2020



PARTS ORDERING INSTRUCTIONS

HOW TO ORDER
When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying

this information will assure prompt, efficient handing of your order.

Since your dealer carries many parts in stock and maintains up-to-date prices on all parts, he will be able
to process your order immediately. If, for some reason, the part is not in stock, he will order it from the
factory. In either event, he maintains a current file of service manuals, which give all available parts

ordering or technical information.

WHERE TO ORDER
Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts
from the factory, he is able to get prompt service for you. Parts are shipped in accordance with shipping

instructions given on the order.

INSTRUCTIONS FOR RETURNING PARTS
Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval . We

cannot accept responsibility for parts returned without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be
returned, he will arrange for authorization to return the parts.

CHANGES
When changes are made to the machine, revised pages for this manual will be issued. These pages must
be inserted in your parts manual as soon as they are received. Failure to keep your parts manuals up to

date will result in confusion and may cause you to order wrong parts.

EP EQUIPMENT CO.,LTD.

Address: XIAQUAN,DIPU,ANJI,ZHEJIANG,CHINA
Tel:86-571-28035626/28035657
Fax:86-571-28035616

Net:www.ep-ep.com

Email:epparts@ep-ep.com

ALL RIGHT RESERVED COPYRIGHT
PM2111 07.20


mailto:king@ep-ep.com

FHIT VLR

T e

HEITTN R, EFER R EBINGS, ok, MERTFIS . RS R I
VI SE I i Rk

AR A IR 2 ZAR0ET, B TR ZRREITE SRR BT, B U 2 R A H A
AT R . BANDASERRA, 7 B h BT, AR NATIT S, LB AR, BT
R H — MRS F M, eI BLETA W MR ARG BEEEAGER.

W =
HIEHEATIEMER, RS B E N2 MR AT . IR A L E A F T A
B ESEHARTE IR S5 RIEE AT, AR E XS LR A U & — e uf

T HORIE

—RAEOLY, PUAERRRR, BENEFEAFENRARE BASEARININ. RIS EH
2o FAER B R T 157

WRAEH — R — B ERIE, HIRREMARR . AL AT LLURE, WIS 22 A
BRI EAF

BARBEH
HHERERARABE, ZAFRABERSER LT AEEIREEIETN, & g2l
THEN VG TAET A R K MR SRR P, Nn e SESETIE. e3P 25E 07T R -

WHL P IV A R A 7

Hihb: HILE 2H B @SHEERN P HEX
Hi1%: 86-571-28027600/28035663

f£H: 86-571-28035616

®ik: www.ep-ep.com

#i4&: epparts@ep-ep.com

FRBURAA AR TR
PM2111 07.20


mailto:king@ep-ep.com

GENERAL INFORMATION

INDEX

This parts manual is arranged for easy identification of parts .The index at the front of the catalog gives

location of major groups and assemblies.

PART LIST
The Index, describes the item on the Figure you are looking at. The Part No. is a numerical description of

the item and the part ordering number. The Part Name is a description of the part number in alphabetical

form. The No. is the quantity used on the machine.The Applied Date is a description when the part is

applicable.The Remark is the explanation of the part for a supplement,such as the model,the capability,

the characteristic,etc.

HOW TO READ PARTS MANUAL

HELP 1:

A D)
s o
¢ o

o0 w >

The part of Index 11 is same ,but the Part Number is changed.And please use the new Part Number

Index Part No. Part Name No.  Applied Date Remark
s FHES Fikifk g Emat =5
'd ™
18 0000-000667-00 Bearing 619052 i 1
19 1115-200004-00 Helical Gear AEHS 1
1115-200005-00 Helical Gear EHE 1
20 0000-000680-00 Bearing 160032 i 1
1 Py
4 ™
22 2108-540000-00 Bracket 38 EE R 1
23 1115-500005-00-01 Battery ik 2 65AH 1 12V
23 1115-500005-0002 Battery ik 2 85AH / 12V
24 0000-000378-00 Screw M4=16 £24T 2
1 vy
e )
8 ck11-560003-00 JC100 Switch HEH= 1
9 01 ck11-520008-00 JC100 Switch Wire Harness JC100 £ 1 Cancelled /T34
02 ck11-520008-0A JC100 Switch Wire Harness JC100 £k 1
10 0000-000001-00 Screw MG=20 B257 2
N J

when you order this part.

D )

: The part of Index 23 is Optional.

: The part of Index 19 is a discreteness with two kings of parts.It denotes Not Sold Separately.

: The part of index 9 is improved and upgraded. Please use the New Part Number when ordering.
: The part of Index 7 has an Applicability,because it's our policy to constantly improve our products.

Index Part No. Part Name No. Applied Date Remark
FE FHRS Tk #B  EHAM #E

7 01 212541000400 Cap SkE 1 071011
02 21254100040A Cap SmE 1 071011-

8 0000-000084-00  Ring Wiper 35x43x56.5 4 1

] 0000-000370-00  O-ring 40x3.1 O B HE 1

10 2125410005-00  Ring Back Up 50=45x20 HHIF 1

11 01  0000-000197-00  Rod Packing 40x50x6 Yx BHE 1 Old
02  0000-000512-00 Rod Packing 40x50x6 Yx EHE 1 New

v



1. Record by time
Ending on July 09, 2011.
Beginning on July 10, 2011.

- 070911
071011-

2. Record by serial number

Index Part No. Part Name No.  Applied Date Remark
Fs FHERS FHHERE #HE  ERAN #E
7 01 212541000400 Cap ShE 1 -52016344
02 2125410004-0A Cap SEE 1 52016345-
8 0000-000084-00  Ring Wiper 35=43=5-6.5 B 1
D l:> 9 0000-000370-00  O-ring40=3.1 O HEHE 1
10 212541000500 Ring Back Up 50=45=20 =EF 1
11 01 0000-000197-00 Rod Packing 40x50x6 Yx EBHE 1 Old
02 000000051200 Rod Packing 40x50x6 Yx EHE 1 New
-S2016344 Ending at S2016344
S$2016345- Starting at S2016345

There are three types of serial number:
1) 1 (LETTER)+ 7 (NUMBERS)

Applied Date: Up to February 1,2015

<4

(INUMBER _tRycK NO.

LETTER yRUCK TYPE

(E/SIF)

2) 1 (LETTER)+ 8 (NUMBERS)

Applied Date: From February 1,2015 to June 1,2015

-

INUMBER _ tRrycK NO.

LETTER rRUCK TYPE

(E/S/BIDIF)

3) 1 (NUMBER)+ 8 (NUMBERS)

Applied Date: From June 1,2015

<4

[INUMBER _ tRucK NO.

NUMBER tpucK TYPE

(1/2/3/41/5/6)



HELP 2:

A 4 0503 WireHarnessAssembly

‘,

B <—L|050301 WireHarnessAssembly (@

£

C ———em—

050302 WireHarnessAssembly

PaB]

~® 0
0

POWER+

A: Section 0503 is the original version.
B: Section 050301 is the version that some parts in the Section 0503 have been changed.
C: Section 050302 is the version that some parts in the Section 050301 have been changed.
When you order,Please locate specific parts information of your truck by the Applied Date of parts in

each version.

\



B

BE

A 3 % AU LA S R R 5y FFHE I ZEEE MR BRUBCE AR R 5] H 3

TR
Index #iid )2 AEA ] L, AR T H - Part No. 2 A1 (1) — RAIFAFIE 11T W = 15 . Part Name
e IS T R A 555 . No AR IR T /E Iz 4+ LA %R . Applied Date 7R X2 £ 1F
G REVEE . Remark 2 FIRAME U -5 B (1IN ER ., PEREFARFIESE).

EBAEBMEAWEF
FB) .
Index Part No. Part Name No.  Applied Date Remark
s FHES Fikifk g Emat =5
'd E:
18 0000-000667-00 Bearing 619052 i 1
A 19 1115-200004-00 Helical Gear AEHS 1
1115-200005-00 Helical Gear EHE 1
20 0000-000680-00 Bearing 160032 i 1
1 Py
7 N
22 2108-540000-00 Bracket 38 EE R 1
B 23 1115-500005-00-01 Battery ik 2 65AH 1 12V
23 1115-500005-0002 Battery ik 2 85AH / 12V
24 0000-000378-00 Screw M4=16 £24T 2
1 vy
e )
8 ck11-560003-00 JC100 Switch HEH= 1
C 9 01 ck11-520008-00 JC100 Switch Wire Harness JC100 £ 1 Cancelled /T34
02 ck11-520008-0A JC100 Switch Wire Harness JC100 £k 1
10 0000-000001-00 Screw MG=20 B257 2
\ J

oo w2

FP5 19 FoR iR — N i R R A, AR A 6 .

75 23 FoR i E A JLAS R ] A s 5%

Fr5 O R FAF AT T SGEM TG, AT WIS {8 A8 1 i b o
DS T RN ZEMA AR RS . X RN RATE AW AT 7 dh T 2

Fe5 1 ORI A — MR AF, AR T A A . Bk, BT EEFIN, AL

TG
Index Part No. Part Name No.  Applied Date Remark
Fs FHRS FHHER #E ERAEM wiE
7 01 212541000400 Cap SmE 1 071011
02 21254100040A Cap SHE 1 071011-
8 0000-000084-00  Ring Wiper 35=43=3-6.5 B 1
9 0000-000370-00  Q-ring 40=3.1 O BT HE 1
10 2125-410005-00  Ring Back Up 50=45=20 HER 1
11 01 0000-000197-00  Rod Packing 40x50x6 Yx EHE 1 Oid
02 000000051200 Rod Packing 40x 50x6 Yx BHE 1 New

Vi



1. P EER
-070911 : #HukF 2011 47 J7 09 H
071011- : 4T 201147 10 H

2. FFF3ISInR

Index Part No. Part Name No.  Applied Date Remark
Fs FHERS FHHERE #HE  ERAN #E
7 01 212541000400 Cap ShE 1 -52016344
02 2125410004-0A Cap SEE 1 52016345-
8 0000-000084-00  Ring Wiper 35=43=5-6.5 B 1
D l:> 9 0000-000370-00  O-ring40=3.1 O HEHE 1
10 212541000500 Ring Back Up 50=45=20 =EF 1
11 01 0000-000197-00 Rod Packing 40x50x6 Yx EBHE 1 Old
02 000000051200 Rod Packing 40x50x6 Yx EHE 1 New

-52016344 : #IL/F5I5 S2016344
$2016345- : 4751 S2016345

[ =MrH 5
1) 1 CGFE8) +7 (FH
WEHE.  #EF 20154E2 H 1 H

+

HF =
78 rmxm = TN
(E/SIF)

2) 1 (F8) +8 (HF)
A 20154E 2 1 HE 201546 H 1 H

-4

78 rmmn
(E/S/BIDIF)

3) 1 (HF) +8 (HP
EHME: 201546 1 HES

BF rmme

4

BF rwmxm
(1/2131415/6)

Vil

BF rmgpe



#iBh 2:

A ~=== 0503 WireHarnessAssembly
-

B 4—“050301 WireHarnessAssembly

P

S 0
o)

5 0503 FoRJEAGRRRA ;
5 050301 FRAEJRMARA (F11 0503) AR A

C: %1 050302 F#/RfEARRH A (F7050301) EEAFA A,
AT TAE, SRR RRCAS AP 22 36 P I 18] R ) e £ P e Iy 4 R F) 4145 I

w

IX



Major Assemblies

4000 6000
Hydraulic System -
3000 \
Operating Control |

System ™~

BERE \
(-
2000

Driving System

BHRY

5000
Electrical System Frame System
WARE FRRE

WARNING: Note that illustrations of assemblies and components may not necessarily conform to the
exact installation as they appear on your truck.But this Manual can help you locate specific parts
information of your truck.

ER: RAETMHR LB RMENAET AR e IERN R, ERE DESME T
WD B G TIE I E R R ARE R



Index HZ

1000Frame System £ 5 &4

0101 Single Stage Mast Frame System H.27 [ T2 ZEZE R 50 oooviieieceeeee e 3
0102 Single Stage Mast (Straddle) Frame System #.25 [ 128 (TEHE) 2R oo 5
0103 Duplex Mast Frame System P2 I TZEZEZE R0 ..o 7
0104 Duplex Mast (Straddle) Frame System PZZ 128 (HEME) ZEZERDE .oovivieeeieeeeeeeee e 9
0105 Cover ASSEMBIY AFEE UK .......veveeeeeeeeeeeeee e 11
0106 Caster AsSembIy | JTTIEE I L.oviv it 13
0107 Caster Assembly 11 JTIFE AU 1 .ovcvieeieceeeeeeee ettt 19
2000 Driving System Xz &%
0201 DFVING SYSIEM JEHNZRZE +...eevveooeeeeeeeeeeeeeeeeeeeeeeeeseeeseeeeseeeeeeseeseeees s eeeeeseeesesseeeeesseeeseeseeens 22
3000 Operating Control System #{E & 4;
0301 Operating Control ASSEMbBIY FEAE U c..voovove e 28
0302 Control Pod Assembly $FVE TR ....c.oveveeeeeeeeeeeeeeeeeeeeeeee e 30
0303 Upper Cover ASSEMDBIY 55 BB ....evieeeeeeceeeeeeeeee et 34
0304 Button Reverser Assembly B2 ST TF I cvvovereieeeeecee ettt saee e 38
4000Hydraulic System %k &%t
0401 Single Stage Mast Hydraulic System B2 [ TR R DL ...vovoveieeeeeeee e 41
0402 Duplex Mast Hydraulic System BT THEIBEE FRDE ..o 36
0403 Hydraulic System, with Explosion-proof & R4 GBI e 53
0404 Hydraulic Pump AsSembly MU «..eoveveeeeeeeeeee ettt ten e 57
5000 Electric System BSR4
0501 Single Stage Mast Electric Assembly FL2% [ T2 SR ovvervieeeeireeieeereeseeee e 66
0502 Duplex Mast Electric Assembly B2 [ T2 FL UK v 69
0503 Wiring Harness AsSemMbIly ZEHREL R ....ooveiviiiirieieeceece e 72
0504 Cable ASSEMDBIY FLZFE IR . .o.eiveiieiicteicteceete ettt ettt sttt saeae st eneereneas 76
6000 Lifting System #&F+ &4t
0601 Single Stage Mast Lifting System FLZL [ THLEF B ..o 79
0602 LiftiNg CYNNACT FEFFIHIET .. vveo v e e eee e s e ee e s e e e ses e s eeeeene 81
0603 Single Stage Mast Fork Frame FL2% [ TA25 XHE ... 87
0604 Single Stage Mast (Straddle) Fork Frame 525 142 (SERR) T8 B i 89
0605 Single Stage Mast Chain Assembly FZ7 [ THBE SR ALK ovoveeieieieeeeee e 91
0606 Duplex Mast Lifting System I T2 TE DT oo e 93
0607 LiftiNg CYNNACT FEFFIHIET ... ovveo oo e e e eee s s e s e ses e e eeeens 08
0608 Duplex Mast Fork Frame B2 I TR 58 I oot 100
0609 Duplex Mast (Straddle) Fork Frame BiZt[ 142 (TR B3 X HE (oo 102
0610 Duplex Mast Chain Assembly PIZH 1 THEEE SR B ...c.cvverececirrcecicccte e 104
0611 Windshield ASSemDbIY ZZ A FEHUE ....veveveeeeeeeeee ettt enaas 106

Xl



1000

Frame System

EBRY



Single Stage Mast Frame System
BAGTRER RS

0101




Index

FE

1

a b wWwN

11

12

13
14

15

16

01
02

01
02
03

01
02
01

02

03
01
02

01
02
01
02

Part No.
ZHHmS

1220-140000-00

1216-180000-10

0000-000322-00
0000-000159-00
0000-000194-00
2111-110000-20
2111-110000-2A
2111AA-111000-00
0000-000679-00
0000-001023-00
0000-001457-00
0000-000435-00
0000-000020-00
1115-133002-0B
1115-130007-00
1115-130007-0A
1115-130006-00

1115-130006-0A

2108-120001-00
0000-000909-00
0000-000778-00
0000-000293-00
2130-140004-00
2108-100001-10-01
2140-140005-00
2108-100001-10-03
1115-133000-0A

0101 Single Stage Mast Frame System
BAGIRER RS

Part Name
FhH2WR

Caster Assembly |

Caster Assembly |

Screw M8x25
Lockwasher 28
Flatwasher 28
Frame

Frame

Frame

Pin 24x30
Round Pin g4x35
Round Pin g4x35
Flatwasher 220
Bearing 6204
Loading Wheel
Shaft

Shaft

Bracket

Bracket

Bracket
Bushing1815
Bushing1815F
Retainer Ring 220
Washer

Washer

Washer

Washer

PU wheel unit

FiEE AR WL 0106

Jilakg sk | K, 010601

BRET

R 5 A 4
FRPE R A

2B 11 30 G A 4
-

LIPS

PU & H%
AR B
AR B
FetR

FtR

KAk

EHEREE P
EHEREE P
HEEE ]l

T3 R B
T3 R R
T3 VR B
T3 G AR
PU #&41

No.

-

A B DM DM O O 0O W O =2 2 2B~ BN D

N

A A DM BN

Req.
Req.
Req.
Req.

Applied Date
EAEE

-S24120014
$24120015-

-424150330
424150331-
-081014

-081014

081014-

-081014
081014-
-081014

With bearing

Remark
k- 2eR
See 0106,
Superseded by
1216-180000-10

See

010601,BGD-20-0

29104

570mm
685mm
Cancelled

Cancelled

Superseded by
2108-120001-00
EP20210809

Cancelled
THK=1mm
Cancelled
THK=3mm



0102

Single Stage Mast (Straddle) Frame System
BZITR (FERR) FHRARS




Index

s

a b WON

10

11
12
13
14
15
16

17

18

01
02
01
01

02
03

01

02

01
02
01
02

Part No.
RS

2108-140000-1A

0000-000322-00
0000-000159-00
0000-000194-00
2111-110000-30
2111-110000-3A
0000-000369-00
0000-001521-00

0000-000957-00

302005000002
2125-101003-00
0000-000424-00
2125-101001-00

2125-101002-00

2108-101002-10
2108-130000-10
2108-120000-10
0000-001177-00
0000-000191-00
0000-000541-00
2130-140004-00

2108-100001-10-01

2140-140005-00

2108-100001-10-03

2125-10101X-00

0102 Single Stage Mast (Straddle) Frame System
BATR (R ERRSL

Part Name
FhHaWR

Caster Assembly Il
See 0107

Screw M8x25
Lockwasher g8
Flatwasher 28
Frame

Frame

Screw M5x16
Screw M5x10

Screw M6x10

Screw M6x10
Washer

Bearing 6205-2Z
Loading Wheel

Shaft

Shaft

End Frame R
End Frame L
Bolt M16x50
Lockwasher 216
Flatwasher g16
Washer
Washer
Washer
Washer

PU wheel unit

TR
I, 0107
8T

itk

T

e

i

4T

4T

BRAT

IRAT
HH
LIV
PU /&4

[l

4

SRR

JE SRR

WA

Ci

R

T3S AR R
T3 R
T3 R
T3 R
PU #8420

No.

Applied Date

HE  ERARE

A DA o o b DM DN

(o)l e I e B

Req.
Req.
Req.
Req.

-S24120014
$24120015-

-101513

101513-

Remark

#E

Cancelled

Superseded
by30200500000
BGD-23-000120

Superseded by
2108-101002-10
BGD-23-000120

Cancelled
THK=1mm
Cancelled
THK=3mm
With bearing



Duplex Mast Frame System

0103

YR ER RS




Index

s

1

o b~ WN

11

12

13
14

15

16

01
02
03

01
02
01

02

03
01
02

01
02
01
02

Part No.
ZHHmS

1220-140000-00

1216-180000-10

0000-000322-00
0000-000159-00
0000-000194-00
2111-110000-00
0000-000679-00
0000-001023-00
0000-001457-00
0000-000435-00
0000-000020-00
1115-133002-0B
1115-130007-00
1115-130007-0A
1115-130006-00

1115-130006-0A

2108-120001-00
0000-000909-00
0000-000778-00
0000-000293-00
2130-140004-00
2108-100001-10-01
2140-140005-00
2108-100001-10-03
1115-133000-0A

Part Name
FhH2WR

Caster Assembly |

Caster Assembly |

Screw M8x25
Lockwasher 28
Flatwasher @8
Frame

Pin g4x30

Round Pin g4x35
Round Pin g4x35
Flatwasher g20
Bearing 6204
Loading Wheel
Shaft

Shaft

Bracket

Bracket

Bracket
Bushing1815
Bushing1815F
Retainer Ring 220
Washer

Washer

Washer

Washer

PU wheel unit

0103 Duplex Mast Frame System
PBETRER RS

JiE S L WL 0106

TilaEe R 1 W 010601

AT

P

P

kel

S A4
S [ A4
5 ) B ) A
T

K

PU & #4e
TR B Sl
TR B Sl
JetR

P

KA
SHEMEEIT
SHEMEEIT
LEEEET

T3 R
T3 TS AR R
T3S AR R
T3 TS AR R
PU #41

No. Applied Date Remark
HE EANE k- 68
See 0106,
1 Superseded by
1216-180000-10
See
1 010601,BGD-20-
029104
4
4
4
1
8 Cancelled
8 -424150330
8 424150331-
8 -081014
8
4
4 Cancelled
4
4 -081014
Superseded by
4  081014-
2108-120001-00
4 EP20210809
4 -081014
4 081014-
4 -081014
Req. Cancelled
Req. THK=1mm
Req. Cancelled
Req. THK=3mm
4 With bearing



Duplex Mast (Straddle) Frame System

0104

PRIIE (R ERAR




Index

FE

o g b~ WN

10

11
12
13
14
15
16

17

18

01
01

02
03

01

02

01
02
01
02

Part No.
ZHHmS

2108-140000-1A

0000-000322-00
0000-000159-00
0000-000194-00
2111-110000-10
0000-000369-00
0000-001521-00

0000-000957-00

302005000002
2125-101003-00
0000-000424-00
2125-101001-00

2125-101002-00

2108-101002-10
2108-130000-10
2108-120000-10
0000-001177-00
0000-000191-00
0000-000541-00
2130-140004-00

2108-100001-10-01

2140-140005-00

2108-100001-10-03

2125-10101X-00

0104 Duplex Mast (Straddle) Frame System
FRITR (R ERARSL

Part Name
Rl

Caster Assembly Il

See 0107
Screw M8x25
Lockwasher 28
Flatwasher 28
Frame

Screw M5x16
Screw M5x10

Screw M6x10

Screw M6x10
Washer

Bearing 6205-2Z
Loading Wheel

Shaft

Shaft

End Frame R
End Frame L
Bolt M16x50
Lockwasher 16
Flatwasher 216
Washer
Washer
Washer
Washer

PU wheel unit

T3 TlEE BRI
I, 0107
BRET

Ci

R

e

WRET

BRET

WRET

IRAT
B
LIV
PU 7&#4e

(il

il

VEpEEdS

JE AR

A

L

P

T3 S AR R
T3 TS AR R
T3S AR R
PNk STy
PU #8420

No.

HE

i O NN N

A~ © 00 B b

N

[l e e

Req.
Req.
Req.
Req.

Applied Date
&R AT

101513-

-101513

Remark

i

Cancelled

Superseded
by30200500000
BGD-23-000120

Superseded by
2108-101002-10
BGD-23-000120

Cancelled

THK=1mm
Cancelled

THK=3mm
With bearing



0105 Cover Assembly

ShE R

-




Index

FE

© 00 N O g b~ ON -

Part No.
TGS
1120-150004-00
2214-150002-00
2108-100002-00
0000-000179-00
2108-100004-00
2108-100005-00
2108-100003-00
3218-120001-00
1115-120002-00

Part Name

G

Screw M6x25
Washer g8
Cover

Screw M6x10
Rotation Cover
Bracket

Cover

Washer
Charger Cap

0105 Cover Assembly

ShE B

85T

oy

L@

84T

ekt

ekt B
TR

th 2

Fo it

11

No.
BE

A A A A A=, NN

Applied Date
& AT

Remark

i



Caster Assembly |

0106

TR |

12



Index

s

© 00 N O o~ W N -

-
- O

-
N

13
14
15
16

01

02

Part No.

ZmS
0000-000093-00
0000-000094-00
1220-140001-00
1220-140005-00
0000-000420-00
1220-140002-00
0000-000421-00
0000-000242-00
0000-000159-00
1220-140004-00
1220-141000-00

1220-142001-00

1220-142001-00-01
0000-000100-00
1220-142002-00
1220-140003-00
1216-182000-10

Part Name
FHER

Nut M27%1.5
Lockwasher g27
Ring

Washer

Bearing 6206-2RZ
Bearing Block
Bearing 6306-2RZ
Bolt M8x16
Lockwasher g8
Washer

Wheel Bracket

Loading Wheel

Loading Wheel
Bearing 6205
Shaft

Washer

PU wheel Unit

LSS
P
A
95
fili 7R
Tl 7R
LIV
IEAE
Gk
g
LS
PU %
PU %
fli 7R
Ltk
A ek

0106 Caster Assembly |
TR

PU %241

13

No.
BE

S N NN A A A A a a aa

RN

AN AN -

Applied Date
& AT
-4301609971
-4301609971
-4301609971
-4301609971
-4301609971
-4301609971
-4301609971
-4301609971
-4301609971
-4301609971
-4301609971

-4301609971
-4301609971
-4301609971
-4301609971

Remark

#E

Superseded by

1220-142001-00-01
EP20200918

-4301609971 With bearing



010601 Caster Assembly |
PAGE3sY Al




Index

s

© 0o N o g b

-
o

1

12
13
14
15

Part No.
RS

0000-000093-00

0000-000094-00
1220-140001-00

1220-140005-00-01

1220-140005-00-02

309001000005
1220-140002-00
309001000006
301000000087
0000-001261-00
1220-140003-00

1216-181000-00

1220-142001-00-01
309001000007
1216-182002-00
1216-182003-00

Part Name
FHER

Nut M27x1.5

Lockwasher 27

Washer

Washer

Washer

Bearing 6206-2Z
Caster Support
Bearing 6306-2Z
Screw M16x100
Nut M16
Washer

Wheel Bracket

Balance Wheel

Bearing 6205-2RS-C3

Shaft
Cover

RAE)

i

LIV
il 7R JRE
fili 7R
R
B KR
HJE|

L&Y

PU JiFse

LIPS
itk

B2 i

010601 Caster Assembly |
TR

B

15

No.
BE

Req.

Req.

N = = a4 A

N

N = N =

Applied Date
EAE
4301609972-4321

104028

4301609972-4321
104028

4301609972-
4301609972-4321

104028
4301609972-4321

104028

4301609972-
4301609972-
4301609972-
4301609972-
4301609972-
4301609972-
4301609972-4321

104028

4301609972-
4301609972-
4301609972-
4301609972-

Remark

i

BGD-20-029104

BGD-20-029104

BGD-20-029104
1mm,BGD-20-029

104
3mm,BGD-20-029

104

BGD-20-029104
BGD-20-029104
BGD-20-029104
BGD-20-029104
BGD-20-029104
BGD-20-029104
BGD-20-029104

BGD-20-029104
BGD-20-029104
BGD-20-029104
BGD-20-029104



Caster Assembly |

010602

TR ER |

fig1230000900

16



Index

s

Part No.
RS
305001000007

1220-140004-30

1220-140001-00

309001000005

1220-140002-00

309001000006
301001000063
303022000002
1220-140003-00
1216-181000-0A

1220-142001-00-01

309001000007

1216-182002-00
1216-182003-00
1216-182000-10

1216-180001-30

010602 Caster Assembly |

Part Name
BHAH
Circlips for shaft 30

Washer
Washer

Bearing 6206-2Z

Caster Support

Bearing 6306-2Z

Bolt M16x100

Nut M16

Washer

Wheel Bracket
Balance Wheel
Bearing 6205-2RS-C3
Shaft

Cover

PU Wheel unit

Washer

TR ER |

ol P 5t el A TR
Ry

27y
7K

et R

fi 7R

R
B R
g
LR
PU Jlae
fti 7R

F A
Bk

PU #411F
Oy

17

No.
BE
1

a2 N =2 AN A a a

N

Applied Date
EAE
4321104029-

4321104029-

4321104029-

4321104029-

Remark

k- 68
BGD-22-005464
3mm,Req,BGD-22
-005464

BGD-22-005464

1mm,Req,BGD-22
-005464



Caster Assembly Il

0107

FIFRBERE N

18



Index

s

0 N o a b WN -

)
N o o~ WN -2 O

18

Part No.
ZmS
0000-000093-00
0000-000094-00
1220-140001-00
0000-000420-00
2140-140002-00
0000-000421-00
2140-140004-00
2140-141000-00
0000-000242-00
0000-000159-00
2140-142000-00
2140-145000-00
2140-140003-00
2140-143000-00
2125-101001-00
0000-000424-00
0000-000249-00

2125-10101X-00

0107 Caster Assembly Il

HEEERN
Part Name
FHER
Nut M27x1.5 [ R B
Washer 227 1B
Snap Ring i
Bearing 6206-2RZ Hh7k
Bearing Block Hili 7R B
Bearing 6306-2RZ &
Spring &%
Yoke e i Jo
Bolt M8x16 RS
Lockwasher @8 R
Hinge Pin TENLH
Shaft o
Shaft S I il
Yoke Lt
PU Wheel RS
Bearing 6205-2Z K
Flatwasher 24 R
PU wheel unit PU #&4

19

No. Applied Date

¥E GREY

A NN 2 AN A PNN-a N A a4 a o a a

Remark

4

With bearing



2000
Driving System
) R 5t

20



0201 Driving System
W RG




Index

FE

S s s o
AN IS O ®~N® A WN 2O

- A
(>R &) B

17

18

19

20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

Part No.
ZmS
2108-200000-00
2108-220000-00
1115-250000-00
1115-240001-00
0000-000657-00
0000-000668-00
2108-200002-00
0000-000665-00
1115-200007-00
0000-000386-00
0000-000056-00
0000-000013-00
0000-000704-00
1115-200001-00
0000-000658-00
0000-000659-00
0000-000667-00

1115-GSX-10

0000-000680-00

1115-GSX-20

0000-000660-00
0000-000026-00
0000-000159-00
0000-000670-00
0000-000661-00
0000-000206-00
0000-000662-00
0000-000671-00
0000-000663-00
1115-220000-00
1115-200010-00
1115-250001-00
1115-231000-00
0000-000004-00
1115-250002-00
1115-250003-00

Part Name
FHER

Driving Assembly
Brake Assembly
Motor

Brake

Bearing 6010-Z
Bearing 30212
Gear Box Casing
Screw M4x45
Cap

Screw M6x20
Lockwasher g6
Grease Fitting M8
Pin 86x20

Gear Box Cap
Clip 942

Clip 215

Bearing 619052

Gear Kit

Bearing 160032

Gear Kit

Parallel Key 5x5x18
Screw M8x30
Lockwasher 28

Oil Seal 8155x172%x10
Screw M5x20
Lockwasher g5
Parallel Key 5x5x12
Oil Seal 216x28x7
Bearing 61824-2RS
Driving Wheel
Bearing Baffle
Brush

Bracket

Screw M5x12

Brush Spring
Holder Brush

0201 Driving System
W3 RS

IR 25y AL T S i
il B Ak
L

MER

fli 7R
4t 7 7 b K
Fitk

WRAT

o) 25

HRAET

i
IERGE R WERERYE AN
SE {4

i

FLFH A 4
P48

K

Epiesiial

P

Epiesiia

-
HRAET
i
Bl
WRAT
g
P

B
fi 7R

IX %
P EET I
Tl
PR 2o e
WRAT
RHESS
e

22

No.
BE

AN = A N s 0 00 = W /A A A A oA Ao

= AN =2 B 2 2 NN=2DNOOOO =~ 011 =

Applied Date
& AT
-426150000

-426150000

-426150000

Remark

4

The kit includes 2 gears

(Pos.17)

The kit includes 2 gears

(Pos.19)



020101 Driving System
WI RS




Index

FE

1 01

02

03

04

N o o WN

01
02

10
11
12
13
14
15
16

17

18

19 01

02

20
21
22
23

24 01

02
03

25

26

27

28

29 01
02

30

Part No.
RS
2108-200000-A0
2108-220000-00

1115-520012-0A

1115-520012-10

BR01-500000-00
1115-250000-00
1115-240001-00
0000-000657-00
0000-000668-00
2108-200002-00
0000-000665-00
1115-240003-0A
1115-200007-00
0000-000386-00
0000-000056-00
0000-000013-00
0000-000704-00
1115-200001-00
0000-000658-00
0000-000659-00
0000-000667-00

1115-GSX-10

0000-000680-00

1115-GSX-20

1115-GSX-2A

0000-000660-00
0000-000026-00
0000-000159-00
0000-001788-00

0000-000661-00

302001000091

1115-200021-DO
0000-000206-00
0000-000662-00
0000-000671-00
0000-000663-00
1115-220000-A0
1115-220000-DO
1115-200010-00

Part Name
FHER

Driving Assembly
Brake Assembly

Brake Assembly

Brake Assembly

Brake Assembly
Motor

Brake

Bearing 6010-Z
Bearing 30212
Gear Box Casing
Screw M4x45
Screw

Cap

Screw M6x20
Lockwasher g6
Grease Fitting M8
Pin ¢6x20

Gear Box Cap
Clip 942

Clip 215

Bearing 619052

Gear Kit

Bearing 16003Z

Gear Kit

Gear Kit

Parallel Key 5x5x18
Screw M8x30
Lockwasher g8

Oil Seal 8155%x173%10

Screw M5x20

Screw M5 X 25
Screw M5 X 30
Lockwasher g5
Parallel Key 5x5x12
Oil Seal 816x28%7
Bearing 61824-2RS
Driving Wheel
Driving Wheel
Bearing Baffle

020101 Driving System
W3 RS

BT R
il s e

il Bl S

il s e

18 S
L

A

Hik

B e
itk

)

)

fel

T

it

FL 5 R 4
s fr

Hidh
SURB
1t

Hik

R IEHEE

iV

B

R IEHEE

L
T
it

fEE S ER
BRET

WRET
BRET
EL
T

(e ER
iV
Ak
WAk
AR

24

No.
BE

AN 2 A N 2 00 0 2 W W 2 A A A oA oA

N

=N

2 N O= oo =

A A AN AN

Applied Date Remark
& B ] #iE
426150001-
-426200143
426200144-42
7190826
EP20181228,Superseded
427190827- by BR01-500000-00
427190827- BGD-22-003816
-426200143
426200144-
The kit includes 2 gears
(Pos.17)
The kit includes 2 gears
-427211547
(Pos.19)
The kit includes 2 gears
427211548-
(Pos.19) EP20191227
426150001-
replaced by
#302001000091
-427211547
427211548~ EP20191227
426150001-42
427211548- EP20191227



31
32
33
34

Index

R

35
36

37
38
39
40

=.

=2

01
02

1115-250001-00
1115-231000-00
0000-000004-00
1115-250002-00

Part No.
FmS
1115-250003-00
1115-200001-A0
1115-200001-DO
1115-240002-0A
1115-200020-00
1115-520020-0A
1115-200022-D0

Brush
Bracket
Screw M5x12
Brush Spring

Part Name
LIl

Holder Brush

Inner rim

Inner rim

Scraper Seal

Plate

Brake Wire Harness
Screw M6x25

]
FELBLER 22 3%
BRET
b

020101 Driving System

WAL

IS
P e el
P e el
bIENE]
A E AR
il Bhas e ol
BRET

25

AN -~ b

No. Applied Date
HE  ESHRE

426150001-42
427211548-
426200144-
427190827-
427190827-
427211548-

O = a4 A A A oA

Remark

#E

EP20191227

EP20181228
EP20181228
EP20191227


file:///C:/Users/E-P/AppData/Local/youdao/dict/Application/6.3.69.8341/resultui/frame/javascript:void(0);
file:///C:/Users/E-P/AppData/Local/youdao/dict/Application/6.3.69.8341/resultui/frame/javascript:void(0);

3000

Operating Control System
BIERG

26



Operating Control Assembly

0301

£ (SY51

15 (1

15 (2)

= =N

IIIIIII

27



Index

&

a b WON -

© © N O

a A
- O

12

13

14

15

16
17
18
19
20
21

01
02

01

02

01

02
01
02

Part No.
ZmS
0000-000322-00
0000-000030-00
0000-000026-00
0000-000159-00
2108-300003-00
2108-300003-0A
0000-000016-00
0000-000120-00
1115-500001-00
0000-000651-00
0000-000677-00
2108-300002-00

1120-320000-00

1115-320000-0A
1115-310000-00

1115-320000-00

1115-340000-00-70

1115-520010-00
1115-520010-DO
1115-520009-0A
1115-520017-00
1220-560001-00
1115-300003-00
1115-300004-00
0000-001101-00

0301 Operating Control Assembly

A R
Part Name
Rl
Screw M8x25 WRET
Screw M10x16 WRET
Screw M8x30 WRET
Lockwasher @8 kR
Bracket R
Bracket IR JEE
Screw M6x8 FERET
Screw M2x8 WRET
Bracket HAFF LR
Screw M4x8 WRET
Bushing 1610 e
Shaft T
Gas Spring A
Gas Spring A
Control Handle Assembly BRI

Control Pod Assembly See 0302 F#43k &% W 0302

Control Pod Assembly FAK LR W 030201

Wire Harness LR
Wire Harness LR
Switch Assembly HABUTFRER
Potentiometer Wire Harness FLAE 4 2R TR
Inching Switch | WMBIFR |
Proximity Block PR A7 Bk
Screw PR X IR ET
Screw M8x20 WRET

28

No.

Applied Date

HE ERRE

- = NN 2N R A A OO0 -

JEE L L UL U U U UL it §

-S§2321109

071012-S232
§2321110-

-E212060

E212061-

-427102394

427102395-

§2321110-
§2321110-
§2321110-

Remark

i

With (1)

Superseded by
1115-320000-0A

EP20190903

With Wire,
Superseded by

1115-340000-00-70

With Wire

For Europe

With (2
With (2)
With (2)



0302 Control Handle Assembly

BAEFA R

29



Index

s

0 N O b~ ON -

N
B wNao©

15

16
17
18
19
20
21
22

23

24

Part No.
TGS
1120-342000-00
1120-340005-00
0000-000038-00
0000-000037-00
0000-000004-00
0000-000206-00
0000-000390-00
0000-000088-00
0000-000122-00
0000-000702-00
0000-000322-00
0000-000159-00
0000-000176-00
1120-340003-00

1120-343000-00

0000-000004-00
0000-000035-00
1120-340002-00
1120-341000-00
1120-340001-00
1220-520008-0C
0000-000010-00

1115-343000-00-B

1120-342000-00-B

0302 Control Pod Assembly

Part Name
FhH2WR

Cap Assembly
Control Knob
Lockwasher g3
Screw M3x12
Screw M5x12
Lockwasher g5
Flatwasher @5
Screw M4x8
Lockwasher g4
Flatwasher g4
Screw M8x25
Lockwasher g8
Flatwasher @8
Control Knob

Switch Box Assembly

Screw M5x12

Screw M5x20

Cover

Gripe

Pod

Accelerator Assembly
Screw M5x6

Reversing Switch Assembly

See 0304
Cap Assembly See 0303

BAEFHER

NS 95974
v
P
BRET
BRET
Ci
R
WRET
Ci
P
BRET
L
P
e 2

R RR AT R

WRET

WRET

T

LR

A

Dng S SRR

WRET
BRI I R (2R ER)
11, 0304

LR ERCTEIR) WL 0303

30

No.

—\MNNNNM##MNN—\—\E

RN

A A A A a N A

Applied Date
& AT
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394

-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394

-427102394
-427102394

Remark

H/E
Without Wire

Without
Wire

With Wire

With Wire



030201 Control Handle Assembly

BRIEFHE R

31



030201 Control Pod Assembly

BAEFHL SR
Index Part No. Part Name No. %t  Applied Date Remark
B T TR &= EAHE M HVE
1 1115-341000-00-10 Cap Assembly See 030301 L@ mi(irZH) . 030301 1 427102395~ With Wire
2 1115-340005-00 Travelling Knob R Jdiva 1 427102395~
3 0000-000038-00 Lockwasher @3 L 2 427102395~
4 0000-000037-00 Screw M3x12 BRET 2 427102395~
Cancelled,EP20191
5 1115-340006-00 Seat F AR e e e 2 427102395~ 112
6 1115-340004-00 Travelling Knob L e e 1 427102395-
Superseded by
7 01 1220-520008-0C Accelerator Assembly PIIPE 35857 1 427102395-
1120-340004-00-01
02 1120-340004-00-01 Accelerator Assembly PIIBE 3585 1 427102395- EP20200113
8 0000-000323-00 Screw M5x16 WRAT 1 427102395-
9 0000-000390-00 Flatwasher @5 S 1 427102395~
10 1115-340007-00 Wire Harness Cover FLR & 1 427102395-
11 1115-520004-10 Reversing Switch Wire SR FF R A 1 427102395~
12 0000-000989-00 Screw M2x12 WRAT 2 427102395-
13 1115-340003-00 Cover BRI R 1 427102395-
14 1121-310004-00 Spring i 2 427102395~
15 1115-340002-00 Cover FikHF 1 427102395~
16 0000-000322-00 Screw M8x25 WRAT 4 427102395~
17 0000-000159-00 Lockwasher @8 L 4 427102395~
18 0000-000176-00 Flatwasher g8 P 4 427102395~
19 1115-340001-00 Washer Uy 2 427102395~
20 0000-000035-00 Screw M5x20 WRAT 4 427102395-

32



0303 Upper Cover Assembly

EHEBR

33



Index

s

© 00 N O g b~ ON -

-
o

1"
12
13
14
15
16

Part No.

5T

1120-342001-00
1120-342203-00
1120-342202-00
1120-342102-00
1120-342201-00
1120-342105-00
1120-342104-00
1120-342103-00
1120-342101-00
1120-342002-00
1120-342005-00
1120-342003-00
1120-342004-00
0000-000039-00
0000-000490-00
1120-342200-00
1120-342100-00
1220-520006-0C
1220-560002-00

Part Name
Rl

Upper Cover

Button For Lifting(R)
Button For Lowering(R)
Spring

Button Bracket(R)

Pin

Button For Lifting(L)
Button For Lowering(L)
Button Bracket (L)
Horn Button

Pin

Spring

Button Bracket

Screw ST3.5x9.5
Harness Clamp

Lift And Lower Box(R) Assembly
Lift And Lower Box(L) Assembly

Buttons Assembly
Inching Switch Il

0303 Upper Cover Assembly

let-35Y51

E&%

ETHER A
TR A

PR

TR pEA

B il

AT e
R

TFR M
R\

B

PR
LSS S 2
IR

2k

ATHRETT RSB
FETVRETT RSB
FT FBEL MW R R
(pEPES|

34

No. Applied Date

-

Ul m a2 a WO =2 NN A A a O a2 0 = —a

ER O

-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394
-427102394

Remark

4



Upper Cover Assembly

030301

let-35Y51




Index

P

0 N O b~ ON -

N I N
O ©W 0N O g~ WN -~ O

Part No.
TS
1115-341001-00
1120-342203-00
1120-342202-00
1120-342102-00
1120-342201-00
1120-342105-00
1120-342104-00
1120-342103-00
1120-342101-00
1120-342300-00
0000-000039-00
0000-000490-00
1120-342200-00
1120-342100-00
1220-520006-0C
1220-560002-00
1120-342002-00
1120-342005-00
1120-342003-00
1120-342004-00

030301 Upper Cover Assembly

Part Name

AT

Upper Cover

Button For Lifting(R)
Button For Lowering(R)
Spring

Button Bracket(R)

Pin

Button For Lifting(L)
Button For Lowering(L)
Button Bracket (L)
Horn Button Assembly
Screw ST3.5%9.5
Harness Clamp

Lift And Lower Box(R) Assembly
Lift And Lower Box(L) Assembly
Buttons Assembly
Inching Switch Il

Horn Button

Pin

Spring

Button Bracket

let-35Y51

Tk L
AETHER A
TR A

PR

TR PR

B il

AT e
R

TFR M
R 2 A
BRET

S

HTFRETT RSB
FETVRETT RSB
PETE. RREL B SR
AT

R W\ 4241

i

PR
LSS S 24

36

No.
%

fem

A NN 2 U1l 2 A A4 WO = A A A0 = 0O = A

Applied Date
& E
427102395-
427102395-
427102395-
427102395-
427102395~
427102395~
427102395~
427102395~
427102395-
427102395-
427102395-
427102395-
427102395~
427102395~
427102395~
427102395~
427102395-
427102395-
427102395-
427102395-

Remark

HVE



Assembly

0304 Button Reverser

B RURFATFR L

37



0304 Button Reverser Assembly

BRRIAFRER

Index Part No. Part Name No. Applied Date
iia=2 ZEhRS Rl H¥E EFHE

1 1120-343002-00 Cover BRUR AT RS 1 -427102394
2 1120-343003-00 Spring ik o 2 -427102394
3 1120-342005-00 Pin il 2 -427102394
4 1120-343001-0A Bracket BRI R MR 1 -427102394
5 1120-343004-00 Pin il 1 -427102394
6 1115-520004-0A Reversing Switch Wire IR IR 1 -427102394
7 1220-560002-00 Inching Switch I HEhFF 1 -427102394

38

Remark

4



4000
Hydraulic System

39



Single Stage Mast Hydraulic System

0401

BYRBERS

40



Index

Fs

0401 Single Stage Mast Hydraulic System
BENRBERS

Part No. Part Name No. Applied Date
ZhRS Rl BE EHRE
108-413000-60 Hydraulic Pump Assembly R it S 1 524120014

See 0403 . 0403
0000-000109-00  Screw M8x16 WRAT 3
0000-000159-00  Lockwasher @8 g 3
0000-000176-00  Flatwasher @8 S 3
2112-410004-00 Washer TR 3 -S24120014
0000-000056-00  Lockwasher @6 L 4 -S24120014
0000-000259-00  Bolt M6x16 e 4 -S24120014
2108-411000-00 Tank hAE 1 -S24120014
0000-000472-00  Clip 4 2
See Form 4.1 Oil Return Pipe TERE WK 4 1
0000-000069-00 Washer 216 21 A2 E 2
2401-163500-00 Bolt M16x35 B hE A 1
2108-400001-60  Oil Pipe A 1
2112-410002-00 Cover AR 55 1
2702-381400-00  Connector G3/8-M14x1.5 JERGE SN 1
0000-000634-00 Washer g18 2H A 1
From 4.1
Lifting Height Part No. Of
Model
BARE Oil Return Pipe
S|
mm in ZRERT
1200 47 2108-400002-00-11
Single Stage Mast 1400 55 2108-400002-00-12
LRpES 1600 63 2108-400002-00-13
1700 67 2108-400002-00-14

41

Remark

#E



Single Stage Mast Hydraulic System

040101

BYEBERS

kl,

T
!

£

42



Index

FE

N
IR 2S 0o~ AN

- A A
(>3 &) B

040101 Single Stage Mast Hydraulic System

BYRBERS

Part No. Part Name No.
RS FhH2WR BE
Hydraulic Pump Assembly R 38 i
2108-421000-00-02 1
See 040401 1, 040401
0000-000109-00 Screw M8x16 WRAT 4
0000-000159-00 Lockwasher @8 g 4
0000-000176-00 Flatwasher g8 P 4
2107-420001-00 Bracket O 3 ] 52 AR 1
0000-001250-00 Clamp D130 4k 1
2112-410005-00 Rubber Cushion P ik 2
2107-420002-0A Tank AR 1
0000-000472-00 Clip F A 2
See Form 4.1 Oil Return Pipe TRE WK 41 1
0000-000069-00 Washer g16 21 A2 E 2
2401-163500-00 Bolt M16x35 SN Y 1
2108-400001-60 Qil Pipe biik=4 1
2112-410002-00 Cover AR 25 1
2702-381400-00 Connector G3/8-M14x1.5 JERGE SN 1
0000-000634-00 Washer ¢18 21 A2 E 1
Form 4.1
Lifting Height Part No. Of
Model
- EBARE Oil Return Pipe
* mm in ZRERT

1200 47 2108-400002-00-11

Single Stage Mast 1400 55 2108-400002-00-12

LR/ P 1600 63 2108-400002-00-13

1700 67 2108-400002-00-14

43

Applied Date
EAEE

$24120015-426120054

$24120015-426120054
$24120015-426120054
$24120015-426120054
$24120015-426120054

Remark

4



Single Stage Mast Hydraulic System

040102

BYEBERS

44



Index
G
1

N
IR 2SS0~ AN

N
N

15
16
17
18
19

040102 Single Stage Mast Hydraulic System
BENRBERS

Part No. Part Name
ZHHmS BHLRR
2108-420000-0B-02 Pump and Motor Assembly i & i 4114
2801-220000-10 Pump and Motor Assembly i & 3 214
0000-000109-00 Screw M8x16 IRAT
0000-000159-00 Lockwasher 28 G
0000-000176-00 Flatwasher g8 !
2107-420001-0B Bracket B ik ] SE AR
1115-100003-f0 Rubber Cushion L i
2702-381400-00 Connector G3/8-M14x1.5 IERGIEZDS
0000-000634-00 Washer ¢18 HEH
0000-000472-00 Clip i
See Form 4.1 Oil Return Pipe TRE WK 4
0000-000069-00 Washer g16 A HE
2401-163500-00 Bolt M16x35 B g
2108-400001-60 Qil Pipe T
Hydraulic Pump Assembly i 3 & il
2108-421000-0A-02
See 040402 U 040402
2108-420005-00 Tank A
2112-410002-00 Cover AR
2108-420006-00 Nozzle [ T A
0000-000056-00 Lockwasher 26 G
0000-000259-00 Bolt M6x16 AR
Form 4.1
Lifting Height
Model Part No.
EARE 5
e _ SRS
mm in
1200 47 2108-400002-00-11
Single Stage
1400 55 2108-400002-00-12
Mast
N 1600 63 2108-400002-00-13
L ImE
1700 67 2108-400002-00-14

45

No.
BE

L) SR | S B \C I S

N

DA 4o 4

Applied Date Remark
&R AT #iE

426120055- WB,Pos. 14-19
See040402,EP

4302108396- ,BGD-21-0083
81

426120055-

426120055-

426120055-

426120055-

426120055-

426120055-

426120055-



Duplex Mast Hydraulic System

0402

YR BERS




Index

FE

o s o
SN2 0N AN

- A A
(>R &) B

0402 Duplex Mast Hydraulic System
CERES A

Part No. Part Name No. Applied Date
ZEhRS FhH2WR BE  EHNNE
Hydraulic Pump Assembly R 38 2
2108-413000-60 1 -S24120014
See 0403 . 0403
0000-000109-00 Screw M8x16 WRAT 3
0000-000159-00  Lockwasher @8 g 3
0000-000176-00 Flatwasher g8 P 3
2112-410004-00 Washer MYy 3 -S24120014
0000-000056-00 Lockwasher g6 L 4 -S24120014
0000-000259-00 Bolt M6x16 LY 4 -S24120014
2108-421000-60 Tank A 1 -S24120014
0000-000472-00 Clip FAi 2
See Form 4.2 Oil Return Pipe THRE W42 1
0000-000069-00 Washer g16 21 A2 2
2401-163500-00 Bolt M16x35 B g AR 1
2108-400001-60 Qil Pipe ik 1
2112-410002-00 Cover AR 25 1
2702-381400-00 Connector G3/8-M14x1.5 JERGE SN 1
0000-000634-00 Washer 18 21 A2 E 1
Form 4.2
Lifting Height
Model Part No.
BARE
ki - ESEmS
mm in
2500 98 2108-400002-00-06
2700 106 2108-400002-00-03
3000 118 2108-400002-00-04
Duplex Mast | 3300 130 2108-400002-00-05
[EEARES 3600 142 2108-400002-00-07
3800 150 2108-400002-00-08
2300 90 2108-400002-00-09
2900 114 2108-400002-00-10

47

Remark

#E



Duplex Mast Hydraulic System

040201

YR BERS

e
AR
Tt

He I
N




040201 Duplex Mast Hydraulic System
CERES A

Index Part No. Part Name No. Applied Date Remark
i ZHHmS BHLRR HE & B ] #iE
Hydraulic Pump Assembly R 38 2
1 2108-421000-00-02 1 S24120015-426120054
See 040301 i, 040301
2 0000-000109-00 Screw M8x16 WRET 4
3 0000-000159-00 Lockwasher 28 g 4
4 0000-000176-00 Flatwasher 28 P 4
5 2107-420001-00 Bracket T 3k [ 5E AR 1 S24120015-426120054
6 0000-001250-00 Clamp D130 [P 1 S24120015-426120054
7 2112-410005-00 Rubber Cushion P ik 2  S24120015-426120054
8 2107-420002-0A Tank AR 1  S24120015-426120054
9 0000-000472-00 Clip 4 2
10 See Form 4.2 Oil Return Pipe FRE K42 1
11 0000-000069-00 Washer ¢16 FERerlic] 2
12 2401-163500-00 Bolt M16x35 Bk g 1
13 2108-400001-60 Oil Pipe bliikEs 1
14 2112-410002-00 Cover iR 1
15 2702-381400-00 Connector G3/8-M14x1.5 JERUIEDS 1
16 0000-000634-00 Washer 18 A 1
Form 4.2
Lifting Height
Model Part No.
' EE
E21] _ TR
mm in
2500 98 2108-400002-00-06
2700 106 2108-400002-00-03
3000 118 2108-400002-00-04
Duplex Mast 3300 130 2108-400002-00-05
[LEARES 3600 142 2108-400002-00-07
3800 150 2108-400002-00-08
2300 90 2108-400002-00-09
2900 114 2108-400002-00-10

49



Duplex Mast Hydraulic System

040202

YR BERS




Index
G
1

20 © 0N o WwN

a
w N

-
~

15
16
17
18
19

040202 Duplex Mast Hydraulic System

RUTRBERS

Part No. Part Name
RS LR
2108-420000-0B-02 Pump and Motor Assembly S LA
2801-220000-10 Pump and Motor Assembly T ik 2 A
0000-000109-00 Screw M8x16 BRET
0000-000159-00 Lockwasher 28 i
0000-000176-00 Flatwasher g8 S
2107-420001-0B Bracket s i [ S AR
1115-100003-f0 Rubber Cushion i {icEn
2702-381400-00 Connector G3/8-M14x1.5 JERTESS
0000-000634-00 Washer ¢18 2H A
0000-000472-00 Clip 4
See Form 4.2 Oil Return Pipe TRE WK 4.2
0000-000069-00 Washer 16 2H A 2]
2401-163500-00 Bolt M16x35 PN Y
2108-400001-60 Oil Pipe W
Hydraulic Pump Assembly R 38 2
2108-421000-0A-02
See 040402 i, 040402
2108-420005-00 Tank AR
2112-410002-00 Cover VA o5
2108-420006-00 Nozzle BN
0000-000056-00 Lockwasher @6 i
0000-000259-00 Bolt M6x16 AR
Form 4.2
Lifting Height
Model Part No.
BARE
=1 - ESEmS
mm in
2500 98 2108-400002-00-06
2700 106 2108-400002-00-03
3000 118 2108-400002-00-04
Duplex Mast | 3300 130 2108-400002-00-05
[EEARES 3600 142 2108-400002-00-07
3800 150 2108-400002-00-08
2300 90 2108-400002-00-09
2900 114 2108-400002-00-10

51

No.
HE

= a2 N =2 N = =2 NN = P Dd

-

A AN o 4o 4

Applied Date
EAE
426120055-

4302108396-

426120055-
426120055-

426120055-

426120055-

426120055-
426120055-
426120055-

Remark

H/E
WB,Pos. 14-19
See040402,EP

,BGD-21-0083
81



Hydraulic System, with Explosion-proof

0403

BERSG (PR




Index

FE

N
IR 2S©o~No AN

A A A A A A
© 00 N o g b

0403 Hydraulic System, with Explosion-proof

BERSG PR

Part No. Part Name No.
ZEhRS Rl BE
Hydraulic Pump Assembly % 3ifi i B
2108-421000-00-02 1
See 040401 I, 040401
0000-000109-00 Screw M8x16 IRAT 4
0000-000159-00 Lockwasher 28 LR 4
0000-000176-00 Flatwasher 28 P 4
2107-420001-00 Bracket VB 3 ] 8 A 1
0000-001250-00 Clamp D130 M4 1
2112-410005-00 Rubber Cushion U Jijrgs! 2
2107-420002-0A Tank HAE 1
0000-000472-00 Clip i 2
See Form 4.3 Oil Return Pipe TRE WK 43 1
0000-000069-00 Washer 216 A5 JE 1
2702-141600-00 Connector G1/4-M16x1.5 IERGIEZDS 1
2108-411000-R0O Qil Pipe T 1
2112-410002-00 Cover e 1
2702-381600-00 Connector G3/8-M16x1.5 KHEIEEk 1
0000-000634-00 Washer 218 A5 JE 1
0000-000044-00 Washer g14 A5 JE 1
2112-440000-00 Explosion Relief Valve 577 4 1] 1
2108-410001-R0O Connector M16x1.5-G1/4 ik 1
Form 4.3
Lifting Height
Model Part No.
I HE B
EL] _ TRERT
mm in
1200 47 2108-400002-00-11
Single Stage
1400 55 2108-400002-00-12
Mast
N 1600 63 2108-400002-00-13
L/ qup
1700 67 2108-400002-00-14
2500 98 2108-400002-00-06
2700 106 2108-400002-00-03
Duplex Mast 3000 118 2108-400002-00-04
[CEARES 3300 130 2108-400002-00-05
3600 142 2108-400002-00-07
3800 150 2108-400002-00-08

53

Applied Date
&R AT

$24120015-426120054

$24120015-426120054

$24120015-426120054
$24120015-426120054

$524120015-426120054

Remark

#E



| ©
2| =
o | ©
2|2
N | N
o | ©
o | ©
o | ©
o | O
I3
® | ©
o | ©
o
AN [ N
o |
8| <
o | ©
o | ©
™ | ®
AN [ N

Hydraulic System, with Explosion-proof

040301

BERS CHBE




040301 Hydraulic System, with Explosion-proof
BERG CGRBIR

Index Part No. Part Name No. Applied Date Remark
FF5 ZmS FIEALFR HE &R AT #iE
1 2108-420000-0B-02 Pump and Motor Assembly i 3% 4144 1 426120055- WB,Pos. 17-22
See040402,EP
1 2801-220000-10 Pump and Motor Assembly ¥ H 3% 4144 1  4302108396- ,BGD-21-0083
81
2 0000-000109-00 Screw M8x16 WRET 4
3 0000-000159-00 Lockwasher 28 GHEr 4
4 0000-000176-00 Flatwasher @8 T 4
5 2107-420001-0B Bracket VIR 38 [F] 5 i 1 426120055-
6 1115-100003-f0 Rubber Cushion U gz 2 426120055-
7 2702-381600-00 Connector G3/8-M16%1.5 KEmEzk 1
8 0000-000634-00 Washer ¢18 H A2 E 1
9 0000-000472-00 Clip i 2
10 See Form 4.3 Oil Return Pipe TRE WX 43 1
11 0000-000069-00 Washer ¢16 H A2 1
12 2702-141600-00 Connector G1/4-M16%1.5 IERGIEZDS 1
13 2108-411000-R0O Oil Pipe mE 1
14 0000-000044-00 Washer g14 HEHE 1
15 2112-440000-00 Explosion Relief Valve 7 1 1R 1
16 2108-410001-R0 Connector M16x1.5-G1/4 ik 1
Hydraulic Pump Assembly ¥ 53k 5 3%,
17 2108-421000-0A-02 1 426120055-
See 040402 i, 040402
18 2108-420005-00 Tank HE 1 426120055-
19 2112-410002-00 Cover YR 1
20 2108-420006-00 Nozzle ENE 1 426120055-
21 0000-000056-00 Lockwasher 26 LR 4 426120055-
22 0000-000259-00 Bolt M6x16 R 4 426120055-
Form 4.3
Lifting Height
Model Part No.
B RE
£ _ TR
mm in
1200 47 2108-400002-00-11
Single Stage
1400 55 2108-400002-00-12
Mast
el 1600 63 2108-400002-00-13
1700 67 2108-400002-00-14
Duplex Mast 2500 98 2108-400002-00-06
[LEARES 2700 106 2108-400002-00-03

55



3000 118 2108-400002-00-04
3300 130 2108-400002-00-05
3600 142 2108-400002-00-07
3800 150 2108-400002-00-08
2300 90 2108-400002-00-09
2900 114 2108-400002-00-10

0404 Hydraulic Pump Assembly
YRRk L




Index

FE

© 0O N O g b~ ON -

Part No.

5T

2108-422001-00
2108-422002-00
2108-422010-00
2108-422013-00
2108-422017-00
2108-422018-00
2108-422014-00
2108-422015-00
2108-422016-00

Part Name
FhHaWR

Motor

Relay Starter
Solenoid Valve
Pump

Brush

Adapter

Suction Oil Hose
Suction Filer
Escape Oil Hose

0404 Hydraulic Pump Assembly
YBUEE 3t

L
Hefhds
HLRA
i
U]l
(SRS
Wi
VEK
(e ey

57

No.

Applied Date

BE  ERARE

[ G O UL U UL UL U UL U

-S§24120014
-S§24120014
-S§24120014
-S§24120014
-S24120014
-S24120014
-S24120014
-S24120014
-S§24120014

Remark

#E



040401 Hydraulic Pump Assembly

YRR B




Index

FE

0 N O g b~ ON -

Part No.
ZmS
2108-422001-00
2108-422002-00
2108-422003-00
2108-422004-00
2108-422005-00
2108-422006-00
2108-422007-00
2108-421001-00
2108-422010-00
2108-422011-00
2108-422012-00
0000-000763-00
2108-422013-00
2108-422014-00
2108-422015-00
2108-422016-00
2108-422017-00

Part Name
FhH2WR

Motor

Relay Starter
Relief Valve
Screw Plug
Valve

Plastic Valve Plug
Check Valve Plug
Screw Plug
Solenoid Valve
Check Valye
Connecter
O-Ring

Pump

Suction Oil Hose
Suctio Filer
Escape Oil Valye
Brush

040401 Hydraulic Pump Assembly

R S

bl
Bk
i

G3/4 Btk
i

P ARk
i
Betksk
R
i
B2

0 %

%

i

TE

el

R

59

No.
BE

JEE G U U UL (UL U UL U U UIE U UIE (UL (U UK (UL (I (U U U

Applied Date
& AT
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054
S24120015-426120054

Remark

#E

Unit:set



040402 Hydraulic Pump Assembly(WB)
B 35 28

60



Index

R

N O b~ WwDN

10
11
12
13
14
15
16

=.

i

01

02

01
02

Part No.
BHET

2108-422001-00

2108-422001-0A
2108-422002-00
2108-422003-00
2108-422004-00
2108-422005-00
2108-422006-00
2108-422017-00
2108-422017-0A
2108-421001-00
2108-422010-00
2108-422011-00
2108-422012-00
0000-000763-00
2108-422013-00
2108-421002-0A
2108-422015-00
2108-422016-00

040402 Hydraulic Pump Assembly(WB)

Part Name
Rl

Motor

Motor

Relay Starter
Relief Valve
Screw Plug
Valve

Plastic Valve Plug
Brush

Brush

Screw Plug
Solenoid Valve
Check Valye
Connecter
O-Ring

Pump

Suction Oil Hose
Suctio Filer
Escape Oil Valye

R S

L

L

Hefhds
i I
G3/4 Btk
TR

P 128k
]

TR

Btk
HLRA I

B[] 1)
R

oFid}

"

Wi

TEM

(5 g

61

No.
BE

R (UK U UIE (UL U U U UK U UIE (U U O U (UL (U O UK U

Applied Date
& AT

426120055-
426120055-
426120055-
426120055-
426120055-
426120055-4281304537
4281304538-
426120055-
426120055-
426120055-
426120055-
426120055-
426120055-
426120055-
426120055-
426120055-

Remark
%
Superseded by

2108-422001-0A
EP20190429

Unit:set
EP20190429



040402 Hydraulic Pump Assembly(EP)
B 35 28

62



Index

FE

@ N O b ODN -

Part No.

BHHE
2801-220001-00
2801-220002-00
2801-220003-00
2801-220004-00
2801-220005-00
2801-220006-00
2801-220007-00
2801-220008-00
2801-110008-00
2801-220010-00
2801-221000-00

2801-222000-00-08
2801-223000-00-01

2801-224000-00
2801-225000-00
202800000244
202800000237
2801-115000-00
2801-117000-00
2801-210008-00
306000000055
306000000131
306000000072
202800000162
304000000040
304000000052
304000000050
302000000482
301000000090
301000000448
2801-110010-00
2801-220001-10
2801-22100X-00

040402 Hydraulic Pump Assembly(EP)
YBUEE 3t

Part Name

E i
Adapter

Tank

Coupling
Suction Pipe
Oil Filter
Return Pipe
Cable

Plug

Air filter
Electromagnet
Motor

Pump

Throttle valve
Solenoid Valve
Relief Valve
Plug

Plug

Unidirectional Valve

Contactor

Triangular Gasket
O-ring 112X 3.55

O-ring 118X 1.8
O-ring 35X3.1
Hose Clamp
Flatwasher @8
Lockwasher @8
Lockwasher @6
Screw M8 X80
Screw M6 X 16
Screw M5X10
Magnet

Signal Line
Brush

iR
e
T
LA
UL
gy
5
B
SUEB
F B
T L
ViR

T

FEL T R R

i I
3k
3k
L[5 1)
Hefhds
VRV
O
O
O £k
=i
R
Ci
EL
BRET
BRET
BRET
473
EReL-

ekl

63

No.
BE

A oA O N DA NBAMNMNNASA A A4 O M A A A A A A A A AN = A A A oA

Applied Date
EAE

4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-
4302108396-

Remark

#E

Including #33



5000

Electric System

HR RS

64



0501 Single Stage Mast Electric Assembly
HGTIRESTBAR

Without Hour Meter With Hour Meter




0501 Single Stage Mast Electric Assembly
HGIRESBR

Index Part No. Part Name No. Applied Date Remark
P ZHHmS FhH2WR BE & F Y 1] £
1 01 0000-000666-00 Screw M3x8 IRAT 2 -4281101841
02 0000-000109-00 Screw M8x16 BRET 1 4281101842- EP20190311
2 01 1115-520015-00 Buzzer Assembly YIS 85 S B 1 -4281101841 With wire
02 1120-500003-0A Horn LN 1 4281101842- EP20190311
3 01 1115-510006-00 Meter 906 906 HLER 1 -4311210393 Without hour meter
02 2105-500003-00 Meter 803 803 HER 1 4311210394- BGD-22-000003
3 01 1115-510006-20 Meter 803,With hour meter 803 &R 1 Cancelled
For Maintenance-free
02 1115-510006-2B-02 Meter 803,With hour meter 803 Hi &% 1 Battery,Superseded by
2105-500003-00
03 2105-500003-00 Meter 803 803 HER 1 BGD-22-000003
4 01 1115-520019-00 Switch Assembly LT OC R 1 Cancelled/HUH
02 1115-520019-0A Switch Assembly FHRLIT R AR 1
Superseded by
5 01 1115-520013-00 LED Wire Harness LED T 5% 1
1115-520013-Dz
02 1115-520013-DZ LED Wire Harness LED T &% 1 EP20200321
6 01 1115-520005-0A Meter 906 Wire Harness 906 HERLN 1 -4311210393
02 1115-520005-20 Meter 803 Wire Harness 803 HERLN 1 4311210394- BGD-22-000003
6 1115-520005-20 Meter 803 Wire Harness 803 HIERLN 1
7 0000-000088-00 Screw M4x8 BRET 4
8 0000-000702-00 Flatwasher g4 P 6
9 01 2108-520014-00 Charge Assembly AR 1 -82321137
02 2108-520014-0A Charge Assembly 7o LAY 1 S2321138-425150725
03 2108-520014-10 Charge Assembly 7o LAY 1 425150726-
10 0000-000196-00 Nut M8 W RE 4
11 0000-000194-00 Flatwasher 28 P 2
12 01 1115-510003-00 Fuse 100A PRI 22 1 -52318245
02 2108-500001-00 Fuse 150A PRI 22 1 S2318246-
13 0000-000126-00 Screw M6x16 BRET 2
14 1120-540001-00 Fuse Stand R 22 1
15 0000-000664-00 Screw M4x40 IRAT 2
16 0000-000122-00 Lockwasher g4 G 8
17 01 1115-510004-00 Controller it 1 Cancelled/HUH
For CHINA,
02 1115-510004-00-D0 Controller 5 | 2% 1 Superseded by
1115-510004-00-20
03 1115-510004-00-20 Controller il % 1 BGD-21-006023
17 1115-510004-00-20  Controller PR 1 For other market
18 01 1115-510005-00 Finning B 1 -051012
02 1115-510005-0A Finning &0 1 051012-
19 1115-500009-00 Charger Hoop 7o L A 4 2
20 0000-000159-00 Lockwasher 28 LR 2

66



21
22
23
23
23
24
25

Index

s

26
27
28
29

30

30

30

30

30

30

30

30

30

30

30

30

30
31
32
33
34
35
36
37
38
39
40

0000-000176-00
2108-540001-00
2108-500005-00
1115-500005-00-02
2108-500005-60-01
0000-000378-00
1220-500005-00

Part No.

TS

2108-520006-00
0000-000010-00
0000-000616-00
1115-510008-00

1115-500006-00

1120-510002-00-22

1115-500006-10

1120-510002-00-18

1115-500006-20

1120-510002-00-17

1115-500006-30

1120-510002-00-21

1115-500006-40

1120-510002-00-16

1115-500006-50

1113-500026-50

1120-510002-00-23
2125-500003-00
1115-510009-00
2108-600002-20
0000-000323-00
1115-510008-10
1115-520020-00
1115-520021-00
0000-000194-00
0000-000159-00
2108-520016-00

Flatwasher 28 P 2

Bracket P ] 5 Al 1

Battery 2R 2 80AH / 12V

Battery 2R 2 85AH / 12V

Battery FLI 2 105AH / 12V

Screw M4x16 WRET 2

Terminal FEL 1

0501 Single Stage Mast Electric Assembly
FR TR ES AR

Part Name No. Applied Date Remark

FH2H HE EFANNE B

Half Speed Switch Harness i JT £k R 1

Screw M5x6 WRET 4

Screw M5x10 BRET 2

Emergency Stop Switch RAFFK 1

Charger Cable EUROPE  #HZk BAbR 1 For EUROPE Superseded by
1120-510002-00-22

Charger Cable EUROPE FEHLR RRAR 1 For EUROPE,BGD-21-009939

Charger Cable USA FEHLL SEFR 1 For USA.Superseded by
1120-510002-00-18

Charger Cable USA FHLL Ehr 1 For USA,BGD-21-009939

o For AUS,Superseded by

Charger Cable AUS FRHLL R 1
1120-510002-00-17

Charger Cable AUS FRHLL R 1 For AUS,BGD-21-009939

Charger Cable END oL BT 1 For END.Superseded by
1120-510002-00-21

Charger Cable END FEHLR TR 1 For END,BGD-21-009939

Charger Cable JAPAN sk Ak 1 For JAPAN, Superseded by
1120-510002-00-16

Charger Cable JAPAN LR HAR 1 For JAPAN,BGD-21-009939

Charger Cable CHINA Lk EAR 1 For CHINA,Superseded by
1113-500026-50
For

Charger Cable CHINA L FHix 1 CHINA,BGD-20-026006,Superse
ded by 1120-510002-00-23

Charger Cable CHINA L EHix 1 For CHINA,BGD-21-009939

Half speed Switch ESEPIS 1

Lamp Holder LED 47 )i 1

Sensor Bracket PRI RZRM 1

Screw M5x16 WRET 4

Switch Button TF oA 1

3M Patch 3M I Fr 1 425150726~

Ground Line Pk 1 426191250-

Flatwasher g8 P 1 4281101842- EP20190311

Lockwasher g8 R 1 4281101842- EP20190311

Wire WA\ PR 2 1 4281101842- EP20190311

67



0502 Duplex Mast Electric Assembly
[CEANE L:iaw Yz

Without Hour Meter With Hour Meter

68



0502 Duplex Mast Electric Assembly
[CERE Laf Yz

Index Part No. Part Name No. Applied Date Remark
e ZH5mS BHLRR HE  EHNNE £
1 01 0000-000666-00 Screw M3x8 WRAT 2 -427120198
02 0000-000109-00 Screw M8x16 HRAET 1 427120199~ EP20180905-01
2 01 1115-520015-00 Buzzer Assembly BRI 2% 50 i 1 -427120198 With wire
427120199-42 EP20180905-01
02 1120-500003-00 Horn LIUIN 1
7150362
03 1120-500003-0A Horn I 1 427150363~ EP20180905-02
3 01 1115-510006-00 Meter 906 906 H &R 1 -4311210393  Without hour meter
02 2105-500003-00 Meter 803 803 HEXR 1 4311210394- BGD-22-000003
3 01 1115-510006-20 Meter 803,With hour meter 803 Hi &R 1 Cancelled
For Maintenance-free
02 1115-510006-2B-02 Meter 803,With hour meter 803 Hi &R 1 Battery,Superseded by
2105-500003-00
03 2105-500003-00 Meter 803 803 HEXR 1 BGD-22-000003
4 01 1115-520019-00 Switch Assembly EF LT G J i 1 Cancelled/HUH
02 1115-520019-0A Switch Assembly AR ORI 1
. v Superseded by
5 01 1115-520013-00 LED Wire Harness LED /] &% 1
1115-520013-Dz
02 1115-520013-DzZ LED Wire Harness LED 4T &% 1 EP20200321
6 01 1115-520005-0A Meter 906 Wire Harness 906 HLERLEHR 1 -4311210393
02 1115-520005-20 Meter 803 Wire Harness 803 HHERLN 1 4311210394- BGD-22-000003
6 1115-520005-20 Meter 803 Wire Harness 803 RN 1
7 0000-000088-00 Screw M4x8 HRAET 4
8 0000-000702-00 Flatwasher g4 P 6
9 01 2108-520014-00 Charge Assembly FeHLAY 1 -52321137
02 2108-520014-0A Charge Assembly TR 1 S2321138-425
03 2108-520014-10 Charge Assembly TR 1 425150726~
10 0000-000196-00 Nut M8 g8 4
11 0000-000194-00 Flatwasher g8 S 2
12 01 1115-510003-00 Fuse 100A PRI 22 1 -§2318245
02 2108-500001-00 Fuse 150A PRI 22 1 S2318246-
13 0000-000126-00 Screw M6x16 HRAET 2
14 1120-540001-00 Fuse Stand TR 22 1
15 0000-000664-00 Screw M4x40 WRAT 2
16 0000-000122-00 Lockwasher g4 KA 8
17 01 1115-510004-00 Controller it 1 Cancelled/HiH
For CHINA,
02 1115-510004-00-DO Controller EitlE 1 Superseded by
1115-510004-00-20
03 1115-510004-00-20 Controller EatIE 1 BGD-21-006023
17 1115-510004-00-20  Controller it 1 For other market
18 01 1115-510005-00 Finning BUA R 1 -051012
02 1115-510005-0A Finning B A 1 051012-
19 1115-500009-00 Charger Hoop 7t HE B Hu 4 2
20 0000-000159-00 Lockwasher g8 LKA 2

69



21

22

22
23
23
23
24
25
26
27
28
29

30

30

30

30

30

30

30

30

30

30

30

30

30

31
32
33
34
35
36
37
38

0000-000176-00

2111-541000-00-BG

2108-540001-00
2108-500005-00
1115-500005-00-02
2108-500005-60-01
0000-000378-00
1220-500005-00
2108-520006-00
0000-000010-00
0000-000616-00
1115-510008-00

1115-500006-00

1120-510002-00-22

1115-500006-10

1120-510002-00-18

1115-500006-20

1120-510002-00-17

1115-500006-30

1120-510002-00-21

1115-500006-40

1120-510002-00-16

1115-500006-50

1113-500026-50

1120-510002-00-23

2125-500003-00
1115-510009-00
1115-510008-10
1115-520020-00
1115-520021-00
0000-000194-00
0000-000159-00
2108-520016-00

Flatwasher g8

Bracket

Bracket

Battery

Battery

Battery

Screw M4x16

Terminal

Half Speed Switch Harness
Screw M5x6

Screw M5x10

Emergency Stop Switch

Charger Cable EUROPE

Charger Cable EUROPE

Charger Cable USA

Charger Cable USA

Charger Cable AUS

Charger Cable AUS

Charger Cable END

Charger Cable END

Charger Cable JAPAN

Charger Cable JAPAN

Charger Cable CHINA

Charger Cable CHINA

Charger Cable CHINA

Half speed Switch
Lamp Holder
Switch Button

3M Patch

Ground Line
Flatwasher g8
Lockwasher 28
Wire

T
H i i

FRLIf ] 2 AR
FLIH

FLH

LR

BRET
Lo
BRET

BRET
ESESIPS

FERL BAR

FERLL BAR

FEH Eibn
FHL Ebr
FEHL bR
FEHL bR
TR TEhn
FEHL FebR
FHL Hir

FEHL Hin

FEHL Hin

FEHL HbR

FEHL HbR

ESESIES
LED 4T
Froetusl
3M s A
e
4R

P
W\ 4 2

70

= N A =2 2 NDNDNDNDN -

JEE L UL UL U U UL G

425150726-
426191250-
427120199-
427120199-
427120199-

Superseded by
2108-540001-00

BGD-22-001092
80AH / 12V
85AH / 12V
105AH / 12V

For EUROPE,Superseded
by 1120-510002-00-22
For
EUROPE,BGD-21-009939
For USA,Superseded by

1120-510002-00-18
For USA,BGD-21-009939
For AUS,Superseded by

1120-510002-00-17

For AUS,BGD-21-009939
For END,Superseded by

1120-510002-00-21
For END,BGD-21-009939
For JAPAN,Superseded by

1120-510002-00-16
For

JAPAN,BGD-21-009939
For CHINA,Superseded by
1113-500026-50

For
CHINA,BGD-20-026006,Su
perseded by
1120-510002-00-23

For

CHINA,BGD-21-009939

EP20180905-01
EP20180905-01
EP20180905-01



0503 Wiring Harness Assembly

5y W95
=t2 To Control Handle
= BT
To Brake -
Ehizha = 4 &SR, To Wiring Hamess-Bely switch
= HH SRR

To Manual control unit

R L /-=-i-”’ ~ . _ To Solenoid Valve

Neg -7 SR
To Key Switch _
BRI

<’-‘© ~~ To Pump Contactor
=3 t‘ > -7
To Controller meter {“:& © RS

BHER
TolEDLamp EF by —> "~ |
HLEDT r 1,
To Buzzer i
e |
To Power- Ef=——s ;@S}%ﬁ%
BRI
< To Limit Switch
PR e
o
To Fanner A

AN

N To Charge
—=""g
= SN -




0503 Wiring Harness Assembly

LRI
Index Part No. Part Name No. Applied Date
5 TS E i g EA e
1 2108-520001-00 Master Wiring Harness FEIR 1
2 1120-500010-00 Fuse 10A RIS 22 1

72

Remark

4



0503 Wiring Harness Assembly(For Europe)

LR R
%ﬁﬁﬁ' To Control Handle
=y HRAEFH
To Brake -
i) =N SR To Wiring Hamess-Belly switch
— EE TR

To Manual control unit —

EFeEan ey /sﬁ ~ -, To Solenoid Valve

To Key Switch
wix &= N

2L ~ _ To Pump Contactor

Nao -~ ERES

To Controller meter ﬁ
A SEN

TolEDLamp 575,

_________

To Hom %}7

B, :
To Power- N Ef==—sx> ToPower
g S BB ER

) To Limit Switch
U BEERFR

To Fanner -

&5

) A
L) FC To Charge
\ 1 = ST

To Circuit Board
SO BRHBR

= \ .

73



Index
s
1

2
3

Part No.

FHmT
2108-520001-EU
1120-500010-00
2108-520003-Q0

0503 Wiring Harness Assembly(For Europe)

Part Name
FhH2WR

Master Wiring Harness
Fuse 10A
Module

LRI
No. Applied Date
g EAE
FHR 1
PRI 22 1
FELER AR 1

74

Remark

4



Cable Assembly

0504

RS

75



0504 Cable Assembly

2t 890
Index Part No. Part Name No. Applied Date Remark
s ZmS E i HE EAE %

1 2108-530006-60 P- Cable P-rZiZk 1
2 2108-530005-60 P+ Cable P+rLZiZE 1
3 2108-530009-60 C3 Cable C3 Mgz 1
4 2108-530010-60 C4 Cable C4 Mgz 1
5 2108-530008-60 C2 Cable C2 Mgz 1
6 2108-530007-60 C1 Cable C1 HZizk 1
7 2108-530001-60 B+ Cable B+HLZiZE 1

Superseded by
8 01 2108-530004-60 M2 Cable M2 L2k 1

2108-530004-00

02 2108-530004-00 M2 Cable M2 L2k 1 EP20200423

M1 HLZ5 2k Superseded by
9 01 2108-530003-60 M1 Cable 1

2108-530003-00

02 2108-530003-00 M1 Cable M1 2Lk 1 EP20200423

10 2108-530002-60 B- Cable B-r4iZk 1
11 0000-000277-00 Bolt M8x25 WA 4
12 0000-000159-00 Lockwasher 28 G 4
13 0000-000176-00 Flatwasher @8 PR 4

76



6000
Lifting System
IR G

77



0601 Single Stage Mast Lifting System
BLIREA RS

1
é 2

SO




Index

FE

0 N O g b~ ON -

NN
w N > o ©

Part No.
ZmS
0000-000756-00
2108-600001-00
2108-600003-00
2108-600002-00
2108-620000-00
0000-000374-00
0000-000060-00
0000-000373-00
0000-000321-00
2111-600001-20
See Form 6.1
0000-000159-00
0000-000176-00

0601 Single Stage Mast Lifting System
BAGIRER RS

Part Name

FhH2WR

Retainer Ring 240 il P S 42 P
Shaft fii Sl
Washer prtigrdic]
Chain Roller SRR
Chain Bracket BFER
Screw M12x30 WRET
Lockwasher 312 R
Flatwasher 12 P
Screw M8x20 WRET
Cylinder Bracket IR I E AR

Lifting Cylinder EFHMEL g WK 6.1
Lockwasher 28 L
Flatwasher 28 P

79

No. Applied Date

BE  EARTE

O N U UG I XY

Remark

4

See 0602



0602 Lifting Cylinder

AT




0602 Lifting Cylinder

T
Index Part No. Part Name
FF5 ZmS E i
Seal Kit for Cylinder HEAR e KON
KIT 2125-ZZ2G-2A
(include item1,2,3) \BEFS1, 2, 3
Form 6.1
Lifting Height
Cylinder Part No.
eI HE ‘ B
_ ML TGS
mm in
1200 47 2111-410000-20-01
1400 55 2111-410000-20-02
1600 63 2111-410000-20-03
1700 67 2111-410000-20-04
1900 75 2111-410000-20-05

81

No. Applied Date
HE EHES

Remark

4



0603

Mono Mast Fork Frame,12MM/25MM

LU N 978 S

Straddle

82



Index

s

2 0

02

Part No.
Ehms

2125-630001-10

2125-630001-00

2108-630001-10-01

0000-000008-00
0000-000063-00
2125-631104-00
2125-612007-00
2125-612002-00
2125-612001-00
2125-612005-00
0000-000183-00
2125-631100-00
2108-631000-10
2108-610000-00

0603 Mono Mast Fork Frame,12MM/25MM

Part Name
FH2H

Shaft

Fork

Fork

Screw M10x20
Lockwasher 10
Screw

Snap Ring
Bracket Assembly
Roller Assembly
Dust Snap
Retainer Ring 235
Roller Assembly
Fork Frame

Fork Frame

LU TNE S8

B il
X

X
E£a)
i
P TTIRET
1R A
ekt
Eattticdi|
Bk
HIEEE ]l
Rt Sy
TN
TN

83

No.
HE

- a2 A DM DM DDA DDA aON

Applied
Date
& B ]

Remark

#E

Superseded by
2108-630001-10-01



0603 Mono Mast Fork Frame,12MM/25MM
(S.N. before -4321200741)
BEIRHEXE

84



Index

s

Part No.
Ehms

2125-630001-10

2108-630001-10-01

0000-000008-00
0000-000063-00
2125-631104-00
2125-612007-00
2125-612002-00
2125-612001-00
2125-612005-00
0000-000183-00
2125-631100-00
2108-631000-10
2108-610000-00
2108-632001-10
304000000051
301002000037

0603 Mono Mast Fork Frame,12MM/25MM
BEIREXEE

Part Name
FH2H

Shaft

Fork

Screw M10x20
Lockwasher 10
Screw

Snap Ring
Bracket Assembly
Roller Assembly
Dust Snap
Retainer Ring 235
Roller Assembly
Fork Frame

Fork Frame

Plate

Lockwasher g12
Bolt M12x30

B il
X

BRAT

i

P TTIRET
1R A
AR
EatEticdi|
Bk

HIEEE ]|
TRBC R
TN
TN
PRA 22 et
P 2 A
INF Sk IR AR AL

85

No.
HE

B N N T S T S T N O -

Applied
Date
& B ]

Remark

#E



060301 Single Stage Mast Fork Frame,12ES
(S.N. after 4321200742-)
BRI X R




Index

FE

1
2

01
02

Part No.
T
2111-620000-20
2108-632000-60

2108-632000-70

2108-632000-6A
0000-000761-00
0000-000777-00
2108-600012-60
2108-600007-60
0000-000420-00
0000-000434-00
0000-000762-00
0000-000008-00
0000-000553-00
2108-650000-60
0000-001525-00

0603 Single Stage Mast Fork Frame,12ES

Part Name
FHER

Fork Frame

Roller Assembly

Roller Assembly

Roller Assembly
Screw M12x20
Steel ball 12.0000 G100 b
Washer

Roller shell
Bearing 6206
Retainer Ring 230
Elastic Collar ®62
Screw M10x20
Nut M10

Roller

Screw M12x10

LU NE S8 S

=
T fF

b

X
/%“

1

b

C

1

S
o>

C

J

e

Rt Sy
BRET
HAER
R
Ritre
BRIEERK
LpEEE
EIEEE
BRET
Bkt
HEERR
BRET

87

No.
BE

A DA o oD DM DMDMDMDMDN

Applied Date
EAEE

-424191220
424191221-427
100538

427100539-

-427100538
427100539-

-424191220

-424191220

-424191220

424191221-
424191221-

Remark
£
W=570mm
With (1)
With (2)

With (3)

With (1)
With (1)

With (1)

With (2)



0604 Single Stage Mast (Straddle) Fork Frame,25DM
BB (R HXHE

88



Index

FE

D a b~ WON =

10
11
12
13
14
14
14
15
16
17
18

01

02

03

01
02

Part No.
ZmS
0000-000284-00
0000-000060-00
0000-000373-00
2125-632000-00
2111-631000-30
2108-632000-60

2108-632000-70

2108-632000-6A
0000-000761-00
0000-000777-00
2108-600012-60
2108-600007-60
0000-000420-00
0000-000434-00
0000-000762-00
2125-630001-10

2125-630001-00-01
2125-630001-00-06
2125-630001-00-02

0000-000008-00
0000-000553-00
2108-650000-60
0000-001525-00

0604 Single Stage Mast (Straddle) Fork Frame,25DM

Part Name
FIEALFR

Bolt M12x30
Lockwasher 212
Flatwasher 12
Blocking Shelf
Fork Frame
Roller Assembly

Roller Assembly

Roller Assembly
Screw M12x20

Steel ball 12.0000 G100 b

Washer

Roller shell
Bearing 6206
Retainer Ring 230
Elastic Collar 62
Shaft

Fork

Fork

Fork

Screw M10x20
Nut M10

Roller

Screw M12x10

BT (FERR) HEXHE

LT
i
-4
EELE S
TN
TRBC R

e
CIK

Lit9

Ck

Pt

3itd
RET
ER
AR
RETT
PRI ER il
i+
FLH#
%l

X

X

IRET

IR EE
HEWRE
IRET

=
RE

89

No.
BE

T N U N

N

A A 2 2 NDNNMNDNMNDNDAMDAMEDMMDMEDMAEDMDBADN

Applied Date
EAEE

-424191220
424191221-427

100538
427100539-

-427100538
427100539-

-424191220

-424191220

-424191220

424191221-
424191221-

Remark

4

With (1)
With (2)

With (3)

With (1)
With (1)

With (1)
L=1070mm

L=1150mm
L=1200mm

With (2)



Nl ;
S A e
Gy

(SO OO0 NOD
ST N

90

Single Stage Mast Chain Assembly

0605

BB R SR



Index

FE

N O a0k WOWN -2 OO

Part No.
ZmS
2108-640000-0C-01
2108-640000-0C-02
See Form 6.2
2108-640001-00
0000-000237-00
2108-640002-00
0000-000188-00
2108-640003-00
0000-000176-00

0605 Single Stage Mast Chain Assembly

Part Name
FhH2WR

Chain Assembly
Chain Assembly
Chain LH1234
Bolt

Nut M16x1.5
Pin Shaft

Pin 83.2x20
Chain Anchor
Flatwasher g8

B BB AL

2%
BEER
% LH1234
B IR A
1B

B il
FEEE
ARk
R

N 6.2

N = WO N W a2 aa a

Applied Date
& AT

Form 6.2
Lifting Height(hs)
Mast P Part No. Of Chain
. (mm) / (in)
I3 %%Y xRy
mm in
1200 47 2108-640004-00-03
Mono Mast 1400 55 2108-640004-00-04
N 1600 63 2108-640004-00-01
LX/IME S
1700 67 2108-640004-00-05
1900 75 2108-640004-00-02

91

Remark

#E

H=1600mm
H=1950mm
Parts being phased out
Parts being phased out

Parts being phased out

Parts being phased out



Duplex Mast Lifting System

0606

CEARE S sBiEEH

...................

\\ ]
4 h o
\s %
\ \
x ’
- \
Gy s s s
AN
/o
Sy ==
4 /
IIIIIIIIIIIIIII — /.
A ~
\
5
A
\ WMW \
/
” i A

92



Index

s

0 N O g b~ ON -

N T
N o o0~ W N = O

18
19
20
21
22
23

24

25
26
27
28
29
30
31
32
33
34

35

36
37
38
39
40
41

01
02

01
02

01
02
01
02

Part No.
ZmS
0000-000761-00
2108-600002-60
0000-000757-00
2108-600003-60
2108-600004-60
2108-600005-60
0000-000100-00
0000-000294-00
0000-000758-00
0000-000374-00
0000-000060-00
0000-000373-00
2111-610000-00
2108-600001-60
See Form 6.3
2111-620000-00
2108-600006-60
2108-600010-60
0000-000777-00
2108-600007-60
0000-000420-00
0000-000434-00
0000-000762-00
2108-632000-60
2108-632000-70
2108-600008-60
0000-000759-00
2108-600009-60
0000-000007-00
0000-000063-00
0000-000760-00
0000-000055-00
2125-600005-00
0000-000325-00
0000-000109-00
0000-000159-00
2108-600002-a0
2108-600006-6A
2108-600001-a0
2108-600003-6A
0000-000055-00
0000-000056-00
0000-000380-00
0000-000176-00
2108-650000-60
0000-001525-00

0606 Duplex Mast Lifting System

Part Name
FHER

Screw M12x20
Bolt

Nut M20X1.5
Spring

Positioning rod
Chain roller 84/252X33
Bearing 6205
Retainer Ring 825
Elastic Collar 52
Screw M12x30
Lockwasher 12
Flatwasher g12
Outside Mast
Bushing

Lifting Cylinder
Inner Mast
Column

Column

Steel ball 12.0000 G100 b
Roller shell 170.2x32
Bearing 6206
Retainer Ring 230
Elastic Collar ®62
Roller Assembly
Roller Assembly
Roller shell g72X30
Bearing 3205
Bearing Block
Flatwasher 10
Lockwasher 10
Bolt M10x30
Screw M6x16
Buffer Block
Screw M12x20
Screw M8x16
Lockwasher 28
Plate

Plate

Cylinder Bracket
Cylinder Bracket
Screw M6x16
Lockwasher 26
Flatwasher g6
Flatwasher @8
Roller

Screw M12x10

[CEARE S =FiEEN

34T
IR
R

H

LT
A
PRIERHIVK
3 5
S
94T

s

T

FARL
RS
TR R
P

ik

ik

3%

R
HRIERHVR
418
LA
R
R
R

R B R A R
LR
T

i

i

34

2

34T

34T

i

B A e
B AT e
L
L
34

s

e

T

5 ERe
34

93

No.
BE

6
2
2
2
2
2
2
4
2
1
2
2
1
1
1
1
2
2
4
2
2
2
2
2
2
2
2
2
6
6
6
4
2
1
2
2
1
1
1
1
2
2
2
2
2
6

Applied Date
& AT

-424191220
-424191220

-424191220

-424191220
424191221-

-424171062

-424171062
-424171062

424191221-
424191221-

Remark

i

See 0607
Cancelled /B
With (1)
With (1)
With (1)

With (1)
With (2)

Cancelled

Cancelled

With (2)



060601 Duplex Mast Lifting System
WRIIEET RS

B i
—_ '
/
_\‘g ’ S
/
’
’ 4
\ J
S
! /
@’ /
/
.
K ’
J
4

. - ~ K \@i
Iy - TR 0 i

’ ~ 2 g

23(3) o

94



Index

s

o NOoO a b ON -

R N
N o ok WN - O

18

19
20
21
22
23

24

25
26
27
28
29
30
31
32
33
34

35

36

37
38

01
02
01
02

01
02
03

01
02
03
04
01
02
03
04
01
02
03

Part No.
ZmS
0000-000761-00
2108-600002-60
0000-000757-00
2108-600003-60
2108-600004-60
2108-600005-60
0000-000100-00
0000-000294-00
0000-000758-00
0000-000374-00
0000-000060-00
0000-000373-00
2111-610000-00
2108-600001-60
See Form 6.3
2111-620000-00
2108-600006-60
2108-600010-60
0000-000777-00
2108-600012-60
2108-600007-60
0000-000420-00
0000-000434-00
0000-000762-00
2108-632000-60
2108-632000-70
2108-632000-6A
2108-600008-60
0000-000759-00
2108-600009-60
0000-000007-00
0000-000063-00
0000-000760-00
0000-000055-00
2125-600005-00
0000-000325-00
0000-000109-00
0000-000159-00
2108-600002-a0
2108-600006-6A
2108-600006-6B
2108-600006-6C
2108-600001-a0
2108-600003-6A
2108-600011-60
2108-600011-6B
0000-000055-00
0000-000108-00
303000000116
0000-000056-00
0000-000380-00

060601 Duplex Mast Lifting System

Part Name
Rl

Screw M12x20
Bolt

Nut M20X1.5
Spring

Positioning rod
Chain roller 284/252X33
Bearing 6205
Retainer Ring 925
Elastic Collar ®52
Screw M12x30
Lockwasher 12
Flatwasher g12
Outside Mast
Bushing

Lifting Cylinder
Inner Mast
Column

Column

Steel ball 12.0000 G100 b
Washer

Roller shell 170.2x32
Bearing 6206
Retainer Ring 230
Elastic Collar 62
Roller Assembly
Roller Assembly
Roller Assembly
Roller shell g72X30
Bearing 3205
Bearing Block
Flatwasher 10
Lockwasher 10
Bolt M10%30
Screw M6x16
Buffer Block
Screw M12x20
Screw M8x16
Lockwasher 28
Plate

Plate

Plate

Plate

Cylinder Bracket
Cylinder Bracket
Bolt-U

Bolt-U

Screw M6x16

Nut M6

Nut M8
Lockwasher 26
Flatwasher g6

CEARE S =FiEEN

E5a)
HEHRIE A

[ 0
PRI
SERLFT
BERR
TRV ER A
ot P4
AL 5 45
BRET

Hp

4
PARES
MHFAR RS
AT
INES
Wik

Wik

HAER
R By
Rt
BRIERK
LHIAEEE
EAEEE
Rt Sy
R B
R B
Rt
UB f $ Rl 7K
lnt

-

i

LEd s

BRET

Zrhik

BRET

E4a)

i

[ sEAR T 5 AR

[ AR T 5K

[ AR T 5 AR

[ AR T 5 A
T E AR
T E AR
A 4

BRET

R R

L3S

i

-4

95

W% 6.3

No.
BE

6
2
2
2
2
2
2
4
2
1
2
2
1
1
1
1
2
2
4
4
2
2
2
2
2
2
2
2
2
2
6
6
6
4
2
1
2
4
1
1
1
1
1
1
1
1
2
4
4
1
1

Applied Date
EAEE

-427100538
427100539-

-424191220

-424191220

-424191220

-424191220
424191221-427
427100539-

-424171062
424171063-427
427100010-

040913-424171
424171063-427
427100010-
040913-424171
424171063-427
427100010-
040913-
040913-

Remark

#E

See 0607

Cancelled

With (1)
With (1)

With (1)
With (1)
With (2)
With (3)

Cancelled

EP20200724
Cancelled

EP20200724

EP20200724



39
40
41
42
43

0000-000176-00
2108-650000-60
0000-001525-00
0000-000274-00
2111-600001-A0

Flatwasher @8
Roller

Screw M12x10
Bolt M 6x25
Retaining Plate

T
50
4T
it
Bij

96

N NDNO DN D

040913-

424191221- With (2)
424191221-

427162055- EP20180829
427162055- EP20180829



0607 Lifting Cylinder

AT R




Index

s

KIT

0607 Lifting Cylinder

T
Part No. Part Name
ZmS FIEALFR
Seal Kit for Cylinder HEAR e KON
2125-ZZ2G-2A
(include item1,2,3 ) \BEFS1, 2, 3
Form 6.3
Lifting Height
Cylinder Part No.
bt ‘
_ WAL

mm in
2700 106 2108-410000-60-01
3000 118 2108-410000-60-02
3300 130 2108-410000-60-03
2500 98 2108-410000-60-04
3600 142 2108-410000-60-05
3800 150 2108-410000-60-06
2300 90 2108-410000-60-07
2900 114 2108-410000-60-08

98

No. Applied Date
HE EHES

Remark

4



0608 Duplex Mast Fork Frame
FRITRHEXE

99



Index

FE

02
03

N

01
02

© o N O O»

-
o

Part No.
ZmS
2111-630000-00
2108-632000-60
2108-632000-70
2108-632000-6A
0000-000761-00
0000-000777-00
2108-600012-60
2108-600007-60
0000-000420-00
0000-000434-00
0000-000762-00
2108-650000-60
0000-001525-00

Part Name
FHER

Fork Frame
Roller Assembly
Roller Assembly
Roller Assembly
Screw M12x20

Steel ball 12.0000 G100 b

Washer

Roller shell
Bearing 6206
Retainer Ring 230
Elastic Collar 62
Roller

Screw M12x10

0608 Duplex Mast Fork Frame

CEARE D3 ES

O O 0k #E

B8NS R
pve
o>

g 3%

il
R By
Rt
TRV ER A
b P4
EAEEE
HEERR
BRET

100

No.
BE

A A DA DDDDDDNNON A

Applied Date
EAE

-424191220
424191221-427100538
427100539-

-427100538
427100539-

-424191220

-424191220

-424191220
424191221-
424191221-

Remark

#E

With (1)
With (2)
With (3)

With (1)
With (1)

With (1)
With (2)



0609 Duplex Mast (Straddle) Fork Frame

CEARENC A M 3E

101



Index

FE

o b~ WN =

10
11
12
13
14
14
14
15
16

01
02
03

01
02

Part No.
ZmS
0000-000284-00
0000-000060-00
0000-000373-00
2125-632000-00
2111-631000-10
2108-632000-60
2108-632000-70
2108-632000-6A
0000-000761-00
0000-000777-00
2108-600012-60
2108-600007-60
0000-000420-00
0000-000434-00
0000-000762-00
2125-630001-10

2125-630001-00-01
2125-630001-00-06
2125-630001-00-02

2108-650000-60
0000-001525-00

0609 Duplex Mast (Straddle) Fork Frame

Part Name
LIl

Bolt M12x30
Lockwasher 12
Flatwasher g12
Blocking Shelf
Fork Frame
Roller Assembly
Roller Assembly
Roller Assembly
Screw M12x20

Steel ball 12.0000 G100 b

Washer

Roller shell
Bearing 6206
Retainer Ring 230
Elastic Collar ®62
Shaft

Fork

Fork

Fork

Roller

Screw M12x10

CEARENC A M3

o
B8 ®E
e gci g %E* ¥

O8N W

15954
15954
15954
WRET

CAEEN

Uik &
R
TRVAERI K
LEEE]

L
B

=W R
o

102

X

ARANMNMNNMNNMNBEDIMDIDEDIDNDAERAMNNMND-= 2 NN

Applied Date
& AT

-424191220

424191221-427100538

427100539-

427100539-

424191221-
424191221-

-427100538

-424191220
-424191220

-424191220

Remark

#E

With (1)
With (2)
With (3)

With (1)
With (1)

With (1)

L=1070mm

L=1150mm

L=1200mm
With (2)



0610 Duplex Mast Chain Assembly

CEARE 23 95Y51

CICACT ¢
SE=s=—= \

|||||||||||| s



CEARE S 3 95851

0610 Duplex Mast Chain Assembly

Index Part No. Part Name No. Applied Date Remark
i BHET BHLRR HE & B iE] #iE
0 2111-640000-7A-01 Chain Assembly BEAR AR 1 H=2500mm
0 2111-640000-7A-02 Chain Assembly SR SR 1 H=2700mm
0 2111-640000-7A-03 Chain Assembly 2K SR 1 H=3000mm
0 2111-640000-7A-04 Chain Assembly 2K SR 1 H=3300mm
0 2111-640000-7A-05 Chain Assembly B 2K R 1 H=3600mm
0 2111-640000-7A-07 Chain Assembly BEAR AR 1 H=3800mm
1 See Form 6.4 Chain LH1644 BE4 LH1644 1.36.4 2 Parts being phased out
2 2108-640002-60  Bolt B SR NEAE 2 Parts being phased out
3 0000-000237-00 Nut M16x1.5 W RE 6
4 0000-000220-00  Washer g16 B 4
5 0000-000188-00 Pin 3.2x20 JF A 8
6 0000-000779-00  Pin #6x30 i 4 Parts being phased out
Form 6.4
Lifting Height(hs)
Mast - . Standard Of Chain Part No. Of Chain
Mgz RV (mm) /(i) A BRI
mm in
2700 106 66 2108-640001-60-01
3000 118 72 2108-640001-60-02
3300 130 78 2108-640001-60-03
Duplex Mast 2500 98 62 2108-640001-60-04
[LEARES 3600 142 84 2108-640001-60-05
3800 150 88 2108-640001-60-06
2300 90 58 2108-640001-60-07
2900 114 70 2108-640001-60-08

104



0611 Windshield Assembly
ZEPHRE AR




Index

FE

02

Part No.
RS
1220-150007-00

0000-001176-00
2214-150002-00

2111-110004-00-01

2111-110004-00-02

2111-110004-00-03

2111-110004-00-04

2111-110004-00-05

2111-110004-00-06

2111-110004-00-07

2111-110004-00-08

2111-110004-00-09

2111-110004-00-10

2111-110004-00-11

2111-110004-00-12

0611 Windshield Assembly

ZAEPIHE R

Part Name No. Applied Date
FBHLR BE & F e i)
Screw M8x25 W2ET 6 -S2316069
Nut M8 iz 6 S2316070-
Washer ELY0 12

AT 1 -426203380
Windshield

o 1 -426203380
Windshield HEHR

2 e P 1 -426203380
Windshield LA

i de 1 -426203380
Windshield LA

i e P 1 -426203380
Windshield LA

2l 1 -426203380
Windshield H AT

2 1 -426203380
Windshield HATH

2l 1 -426203380
Windshield H AT

2l 1 -426203380
Windshield HATH

o 1 -426203380
Windshield HEHR

e de 1 -426203380
Windshield LA

e de 1 -426203380
Windshield LA

106

Remark

#E

H =1200mm,superseded
by 2111-110004-0A-01

H =1400mm,superseded
by 2111-110004-0A-02
H =1600mm,superseded
by 2111-110004-0A-16
H =1700mm,superseded
by 2111-110004-0A-17
H =2300mm,superseded
by 2111-110004-0A-05
H =2500mm,superseded
by 2111-110004-0A-06
H =2700mm,superseded
by 2111-110004-0A-07
H =2900mm,superseded
by 2111-110004-0A-29
H =3000mm,superseded
by 2111-110004-0A-08
H =3300mm,superseded
by 2111-110004-0A-09
H =3600mm,superseded
by 2111-110004-0A-10
H =3800mm,superseded
by 2111-110004-0A-11



061101 Windshield Assembly
BEPRE

107



061101 Windshield Assembly

LA PR AR
Index Part No. Part Name No. Applied Date Remark
i ZH5mS BHAH BE  EHRE H/E
1 0000-001176-00 Nut M8 R 10
2 2214-150002-00 Washer kYo 20
. Lifting Height =1200mm,
- ol 1 426203381- gres
3 2111-110004-0A-01 Windshield EP20180901-01
. Lifting Height =1400mm,
- ol 1 426203381- gres
3 2111-110004-0A-02 Windshield EP20180901-01
. Lifting Height =1600mm,
. AT 1 426203381- gres
3 2111-110004-0A-16  Windshield EP20180901-01
. Lifting Height =1700mm,
. AT 1 426203381- gres
3 2111-110004-0A-17  Windshield EP20180901-01
Lifting Height =2300mm,
2111-110004-0A-05 . . LR 1 426203381- g g
3 Windshield EP20180901-01
Lifting Height =2500mm,
- Z AR 1 426203381- ghelg
3 2111-110004-0A-06  Windshield EP20180901-01
Lifting Height =2700mm,
- AR 1 426203381- gres
3 2111-110004-0A-07 Windshield EP20180901-01
Lifting Height =2900mm,
- Z AR 1 426203381- gres
3 2111-110004-0A-29  Windshield EP20180901-01
. Lifting Height =3000mm,
- ol 1 426203381- greg
3 2111-110004-0A-08 Windshield EP20180901-01
. Lifting Height =3300mm,
- ol 1 426203381- gres
3 2111-110004-0A-09  Windshield EP20180901-01
. Lifting Height =3600mm,
2111-110004-0A-10 . . AR 1 426203381- g g
3 Windshield EP20180901-01
. Lifting Height =3800mm,
2111-110004-0A-11 . . AR 1 426203381- g g
3 Windshield EP20180901-01
4 2111-110005-00 Windshield Z PR 1 427164625- EP20180901-02

108



0612 Duplex Mast(Straddle) Windshield Assembly
FRIE () REMRER

/RN

109



Index

5

02

3 01
02

Part No.
ZmS
1220-150007-00
0000-001176-00
2214-150002-00
2108-610004-60
2108-110004-60

Part Name

T 4F

Screw M8x25
Nut M8
Washer
Windshield
Windshield

0612 Duplex Mast(Straddle) Windshield Assembly

PIZITH (FERR) ZEPHRE R

WEET
1R
Bh
ZAFIIR
LA

110

No.

- =~ 00 b~ b

Applied Date
EAHH
-S2316069
S2316070-

060512-426203380

Remark

#E

Cancelled



Duplex Mast(Straddle) Windshield Assembly

061201

PR (TR RERA R




061201 Duplex Mast(Straddle) Windshield Assembly
FRIE R ZEERBMR

Index Part No. Part Name No. Applied Date Remark
g ZmS E i HE  EREH k- 68
1 0000-001176-00  Nut M8 IR EE 10
2 2214-150002-00 Washer oy 20
. Lifting Height =2500mm,
. AR 1 426203381- 9 e
3 2111-110004-0A-06 Windshield EP20180901-01
. Lifting Height =2700mm,
. AR 1 426203381 9 ne
3 2111-110004-0A-07 Windshield EP20180901-01
. Lifting Height =3000mm,
o %4 P 1 426203381- e
3 2111-110004-0A-08 Windshield EP20180901-01
. Lifting Height =3300mm,
- %4 P 1 426203381- gries
3 2111-110004-0A-09 Windshield EP20180901-01
Lifting Height =3600mm,
2111-110004-0A-10 . TR 1 426203381- g g
3 Windshield EP20180901-01
4 2111-110005-00 Windshield AR 1 427164625- EP20180901-02

112



	1000
	Frame System
	车身系统
	0101 Single Stage Mast Frame System
	单级门架车架系统
	0102 Single Stage Mast (Straddle) Frame System
	单级门架（宽腿）车架系统
	0103 Duplex Mast Frame System
	两级门架车架系统
	0104 Duplex Mast (Straddle) Frame System
	两级门架（宽腿）车架系统
	0105 Cover Assembly
	外罩总成
	0106 Caster Assembly 
	万向轮总成I
	010601 Caster Assembly 
	万向轮总成I
	010602 Caster Assembly 
	万向轮总成I
	0107 Caster Assembly 
	万向轮总成II

	2000
	Driving System
	驱动系统
	0201 Driving System
	驱动系统
	020101 Driving System
	驱动系统
	020101 Driving System
	驱动系统

	3000
	Operating Control System
	操作系统
	0301 Operating Control Assembly
	操作总成
	0302 Control Pod Assembly
	操作手柄总成
	030201 Control Pod Assembly
	操作手柄头总成
	0303 Upper Cover Assembly
	上盖总成
	030301 Upper Cover Assembly
	上盖总成
	0304 Button Reverser Assembly
	 紧急反向开关总成

	4000
	Hydraulic System
	液压系统
	0401 Single Stage Mast Hydraulic System
	单级门架液压系统
	040101 Single Stage Mast Hydraulic System 
	单级门架液压系统
	040102 Single Stage Mast Hydraulic System 
	单级门架液压系统
	0402 Duplex Mast Hydraulic System 
	两级门架液压系统
	040201 Duplex Mast Hydraulic System 
	两级门架液压系统
	040202 Duplex Mast Hydraulic System 
	两级门架液压系统
	0403 Hydraulic System, with Explosion-proof
	液压系统（带防爆）
	040301 Hydraulic System, with Explosion-proof
	液压系统（带防爆）
	0404 Hydraulic Pump Assembly
	液压站总成
	040401 Hydraulic Pump Assembly
	液压站总成
	040402 Hydraulic Pump Assembly(WB)
	液压站总成
	040402 Hydraulic Pump Assembly(EP)
	液压站总成

	5000
	Electric System
	电气系统
	0501 Single Stage Mast Electric Assembly
	单级门架电气总成
	0501 Single Stage Mast Electric Assembly
	单级门架电气总成
	0502 Duplex Mast Electric Assembly
	两级门架电气总成
	0503 Wiring Harness Assembly
	线束总成
	0503 Wiring Harness Assembly(For Europe)
	线束总成
	0504 Cable Assembly
	电缆总成

	6000
	Lifting System
	起升系统
	0601 Single Stage Mast Lifting System 
	单级门架起升系统
	0602 Lifting Cylinder
	起升油缸
	0603 Mono Mast Fork Frame,12MM/25MM
	单级门架货叉架
	0603 Mono Mast Fork Frame,12MM/25MM
	单级门架货叉架
	0603 Single Stage Mast Fork Frame,12ES
	单级门架货叉架
	0604 Single Stage Mast (Straddle) Fork Frame,25DM
	单级门架（宽腿）货叉架
	0605 Single Stage Mast Chain Assembly
	单级门架链条总成
	0606 Duplex Mast Lifting System
	两级门架起升系统
	060601 Duplex Mast Lifting System
	两级门架起升系统
	0607 Lifting Cylinder
	起升油缸
	0608 Duplex Mast Fork Frame
	两级门架货叉架
	0609 Duplex Mast (Straddle) Fork Frame
	两级门架（宽腿）货叉架
	0610 Duplex Mast Chain Assembly
	两级门架链条总成
	0611 Windshield Assembly
	安全挡板总成
	061101 Windshield Assembly
	安全挡板总成
	0612 Duplex Mast(Straddle) Windshield Assembly
	两级门架（宽腿）安全挡板总成
	061201 Duplex Mast(Straddle) Windshield Assembly
	两级门架（宽腿）安全挡板总成


